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KOPOTKA XAPAKTEPUCTHKA NIKAPCbKOIO 3ACOBY

LONYTErPABIP TABNETKM 50 mMr

1. Hassa nikapcekoro 3acoby

Donyrerpasip TaBnetim 50 mr

2. AkicHuid Ta KinbKicHUA crap

Komua TabneTka 3 nAIBKOBIM NOKPUTTAM MICTHTB AONYTErPaBip HaTPI, wo englsaneqTo 50 mr gonyrerpasipy. Moax Wit NEPEAIK AONOMIMHWUX PEYOBWH AWBITLCA ¥ po3aini 6.1.
3. Nikapcoka dopma

Donyterpasip TaBAETKM — YEPBOHYBATO-KOPMHHEBOTO KONLORY, KRYTA, ABOOMYKAI, BKPHTI 0BON0HKCIO Tabnetey 3 rpagipysasHam «T nowaa 50» 3 oanoro Boky Ta rnagki 3
iHworo Goky.

4. KniKiuKi xapaKkrepucTuku

4.1n A0 3acTocy

Nonyrerpasip TaBnetky Npu3ia4aloTecA 8 KOMGIHAUIT 3 IHWWMI BHTUPETROBIPYCHUMK NiKapchKUMK 3acobami 4nA nikysauHA Bipycy imyHoaediumTy moaunn (BIN) 8
IHgiKaBaHUX ADPOCANMX T3 NIANITKIB CTapwe 12 pOKiB.

4.2 Cnoci6 3acTocyBaHHs Ta 403K

Lonyrerpasip TaBneru NOBHHHI NPUIHAYATHC NIKAPAME, AKI NikyIOTb BI/-iHdexuio.

Ao3yBaHHA

Hopocni

Nauienmu, inghikosani BINl-1 Ges dokymermosaHol a6o Kaikivwol Nido3pu Ho cmidkicme do knacy inmezpasu

PexoMeHA0BaHa 4033 A0NYTRIPaBipy CTaHoBuTs 50 mr (0ana TabAeTKa) NepopansHo 04uH Pa3 Ha JeHb.

Li% rpyni HaceneHHs caig npuiniati flonyrerpasip Tabnety aBa pa3u Ha AeHb nph CRiNBHOMY BEEAEHHI 3 AeAKMMM Nikammu (HaNpuKnas, edasipeHu, Hesipaniy,
TinpaHaBip/puToraBip abo pudamniunn). Byas nacka, 3BEPHITLCR A0 po3giny 4.5.

Mayienmu, indixogani 81/1-1 3 pesucmenmuicmio do Kaacy inmezposu (DOKYMeHMOBaHOKW afio KaiKivHo Nido3paaHoK)

PEHOMEHA0BEHE A03a ADMYTErpaBipy CTaHoewTs 50 mr (0aHa TaBNeTKa) ABE Pa3v Ha AeHb. PILLEHHA NPO BUKOPHUCTAHHA AOAYTErPasipy ANA TAKMX NAUIEHTIB NPUAMAETLCR
8iANDBIAHG A0 HOPMM pE3MCTEHTHOCTI A0 IHriBIiTOpIB inTerpaan (aneiTsca pozain 5. 1)

B Wjiii cykynHoCTi cAig yumeati cninkHoro seeaennd [lonyTerpasip TaBneToK 3 AEAKUMMI Nikamu, (Hanpuknag, edasipedt, HeBipaniy, TinpaHasip / puronaslp, abo pudiamniums).
ByAb nacka, 3sepHiTeCA A0 posainy 4.4 1a 4.5,

NponyweHi go3u

AKWO naujeHT nponyckae Aosy Jonyrerpagip TabneTok, BiH NOBUHEH NPUHATM Nonyterpagip TaBneThy AKOMOTa LWBMALWE ¥ TOMY BUNEARY, AKILO HACTYNHUIA Npuiiom npenapary
wmae ByTv He paniwe Yum vwepes 4 roaunn. AKIL YeproBa A03a mag ByT NPOTATOM 4-X HACTYMHMX FOANH, NALIENT HE NOBUHEH NPUAMETH NPONYLWEHY A03Y | MAE NpocTo
BIAHOBMTH 3BMHARHWA rpadik fo3YBaHHA.

Mignitku y Biui 12 powis i crapwe

Y nigaikia (y siui 8ig 12 40 17 pokis | parow He menwe 40 kr), iHdikosaHm BII-1 Bes peawcteHTHOCTI A0 iHriBiTopis inTerpasw, peKoMEHA0BAHA AD3A AONYTErPABIPY CTAHOBMTL
50 mr 0AMH pa3 Ha AeHb.

Toaw NnoXuAoro Biky

€ obmeeHi 4aHi NPo 3aCToCyBaHHA ADAYTETPABIPY ¥ NauieHTie v Biui Bia 65 poxis | cTapwe. Hemae HiAKWX AOKAZIB TOrO, WO NiTHI NALIEHTH BUMAraoTs iHWMX 403, HiK MOono4l
Aopocni nayientu (aue. poagin 5.2).

HWpKoBa HeAOCTATHICTL

NaujeHTam 3 HeBenuKum, nomipHm abo samrum (CrCl <30 mn/xs, a He Ha ajanisi) nopywexKam GyHKUIT HUPOK PerynBaHHA 403u He noTpibHo. BiacyTHi AaH| woao naujewTis,
AKE OTPHMMYIOTE Aiania, X04a BiAMIHHOCTI Y GapPMaEKOKIHETML HE OMIKYIOTBCA B Uil CYRYNHOCTI (AMB. po3Ain 5.2).

MNeuiHkoBa HEAOCTATHICTL

NaujieHTam 3 Aerkoto abo nomipHoK NexivkoBow HegocTatHicnio (Yaknsaa-N'o knac A abo B) perynioBaHHA 403K HE NOTRIGHO. BiacyTHI AaHi WOAD XBOPMX 2 TRIKOK
neviHKoBOI0 HegocTaTHicTio (Yainnaa-TNeio knac C); Tomy A0NYTErPaBIp CAid BUKOPUCTOBYBATY 3 obepemHicTio AnA uux xeopwx (awe. poaain 5.2).

Aitu

Besnexa i edextusHicTs Jonyrerpasip Tabnertox y aited y siui menwe 12 pokie a6o 3 macow Tina mexwe 40 Kr 40 CvX Nip HE BU3HAYEHA. 33 HaABHACTI pé_aucreﬁ'l:uoc‘n’ AQ
iHriGiTopis INTerpasy, HeAOCTaTHLO AaHNK, WOB pekomeraysaTH aosy [lonyrerpasip Tabnetok ans Aited | nianitkie. HaReHi Ha Aawki Yac &a_l—_d onucaHi B po3ainax 4.8, 5.1i

ane HIRKUX PEKOMEHAALIR NO No3onoril He mome ByTn 3pobneHo. i’ / s

Cnocib 3acTocysaHHa

NepopanbHe 3aCTOCYBAHHA.

. :1 ¥ No2 1y
[Llonyrerpasip TabneTku moMyTE NpuitMaTics 3 iweto abo 6es (auence posain 5.2). 3a HareHOCTI peancTeHTHOCTI A0 iHriBiTopis irrrerpa!i _Jl_dmi"rerpanl {
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FinepuyTnueicTs A0 akTHEHOT peuoEnHn abo Ao ByAb-AKOT 3 AONOMIMKKUK DEYOEWH, NEpEpaxoBaHKux B poaaini 6.1. CnincHe seeAeHHA 3 godeTunigom (aneiTeca posain 4.5).

4.4 Ocob Ti 3acTOCYBaH}

Y Toi Yac AK 6YN0 SOBEAEHO EHEKTUBHE NPUIHWYEHHA BIPYCY BHTHPETHOBIPYCHOIO TEPANIERD, LD ICTOTHO 3HIMKYE PU3MK NepeaaYl IHGEKLl CTATEBMM WAAXOM, 33/ MWKOBIA
DHIMK HE MOE 5\!"“1 BHHKAKYEHMIA, 33!911?‘ wono 33”06”’6“"“ nepeaaYl NnoBMHHI 5\!"‘”‘1 BXMTI B1ANOBIAHO A0 HAWIOHaNBHKUX METOOMK.

PeauctenTHicTb 40 iMribitopis inTerpasu ocobausoro 3HaueHtn

Mpuitmaiouit plwerHa BUKOPUCTOBYEAT AONYTEIPAEIP 33 HBABHOCTI PRIUCTEMTHOCTI A0 IKFIBITOPIB IHTErpa3w, CNIJ BPAXOBYBATY, 1110 AHTUBHICTE AONYTEMPARIDY 3HAYHO
CKOMNPOMETOBAHA ANA BIPYCHMX WTamis, Wo HecyTs Q148 + =2 sTopuinnx myTauin G140A/C/ 5, E138A/K/T, L741 (aue pozain 5.1), Anow came mipoio aosnyTerpasip 3abeanesye
A0AATHOBY eQEKTUBHICTL B NPUCYTHOCTI TAKOI PEIUCTEHTHOCTI KAACY INTErPa3N, € HEBUIHBYEHUM.

Aneprivui peaxuii

Yepes ADNYTErpasip 2apeecTpOBani aneprivki pearu), WO XapaKkTepuayBanica BUCHNOM, KOHCTHTYUIRHUMK CHMNTOMAaMK, IHO A, OPraHHOWw AMCHYHKUIED, B TOMY YuChi,
BAMKMMM PEaKUIAMM nedinki, TTprAMaiHa AoNyTErpasipy Ta iHWKx Nigo3p r pPaTiB NOBMHHO BYTH HETalHO NPUNUHEHO, RKILD poaeunam‘rbca o3HakM abo cUMnTomMI
pearuil riNepYyTAMBOCTI (BRAKCYEH0YM, BNE HE OBMENYIOYMCE, BAMKMM Bucunom abo nutunnm, WO CYNPOBOSMYETLCA NLABMLY piana dep TIB NEYiHKKM, NUXOMEHKOW,
3araNLHUM 3HEAYMAHHAM, BTOMOIK, M'A30801 Binawo abo Binnm 8 cyrnoBax, Nyxupamy, ypamenHAMIK POTOBOT NOPOMHUHM, HOH'IOHKTHEITOM, HaBpakom obauyys, eoausadinien,

AHTOHEBPOTHYHMM Habpakom ). KAiHIYHKA CTATYC, BRAKONEI0YM amiHoTpaHChepasn nedinky | BinipyGin, NOBUHEH KOHTPOMIOBATMCA. 3ATPUMKE 3 NPUNUHEHHAM NiKYBaHHA
AonyTerpasipom a6 IHWMMK MIAO3PLTMMKM BKTHEHUMMI PEYOBIHAMY NICAR BUHUKHEHHA NIABNWEHOT YYTAMBOCTI MOME NPUBECTH A0 HEBEINEYHD! ANA MUTTA BNEPTIYHOI peaKull

CuHapom iMmyHHOT peakTueauii

Y BIN-IHiKOBaHWK NELIEHTIE 2 BakKM IMYHOAEQILMTOM B MOMEHT 3anpoBakerHa KombinosaHol aHTupeTpoBipycHol Tepanii (RAPT), MO BUHMKHYTH 3aN3NLHA peaxws Ha
BeacumnTomHi 360 3aNMWKOB! ONOPTYHICTHYHI NATOrEHW | BUKAWMKATH CEPADEHI KAIHIYHI cTanw 360 3arocTpeHHA CHMNTOMIB. Ak NpaBwuno, Taki peakwii cnocTepiranucs NPoTATOM
NEPUIMX KINbKOX THKIB ab0 micawie 3 noyaTtky KAPT. BianosiaHumm npuknagami € LHTOMEranoBipyc PETUHIT, reHepanizosani Ta / abo dokycHi mikoGakTepiansHi IHdexuii Ta
AIHEBMOLMCTHHHE NHEBMOHIA. By aAb-AKI 3aNaNuH) CHMITOMM NOBUHHI ByTh OUIHEHI | PO3INOHATO NIKYBAHHA, AKIWO ue HeobxiaHo. TakoM, B ymoBax BIAHOBAEHHA IMYHITETY,
JAPEECTPOBaHi ayToIMyHHI JaxBopBanHA (Taki Ak xeopoba MpefBsca), oAHAK, YaC NOYATHY POIBMTKY ix € Binbw MiHAKMBMIA | Ui NOAjl momyTe BiABYTHCA yepes Barato micauie nicna
NOYaTHY NiKyBaHHA.

MigguwerHs Bioximii nesinkm y NOEAHHHI 2 CUHAPOMOM BIIHOBAEHHSA IMYHITETY CNOCTEPIrBNMCA NP AeAKUX renatwtax B 1a/abo Cy HOIMGIKOBAHMX NALIEHTIE HA NOHATHY
Tepanii gonyTerpagipom. MoHiTopuHr Bioximii neyiHkM PEKOMEHAYETECA Y NALIEHTIB, KoIHdIKoBaHKX renaTutom B Ta/abo C. Ocobaumey yeary caig npuainara npw iRiLieanti abo
niagTpUML edekTHEHOI TEpanii renatuTy B (y BlanosigHocTi 40 meToAle AlkyBanHa) npu BBEABHHI AONYTErpasipy Ha ocHOBI Tepanii nauieHTie, KoiHdiKoBaHux renatuTom B
(ausiTeca po3ain 4.8).

OnopryHicriunl indexyil

MaujieH™ NOBUHHI 3Ha‘m, wo Aonyrerpasip abo ByAb-RKWI [HWWA NPENSPAT BHTUPETPOBIPYCHOT TERaNIT HE BUAIKOBYE BIN-IHQEKLIO Ta ONOPTYHICTHHHI IHGERUIT it ML
yeHnaaHeHHa BUN-indiexili momyTs p tieA Aanl, Takum YMHOM, TaWIEHTH NOBUHHI NnepeByBaTH M, WINBHUMKNIHIMHUM HArAAL0M NIKBPIE 13 AOCBIAOM B NIKYBEHHI LMX
33XBOPIOBAHL, NOB'A3aHMK 3 B,

Ba g

iazi NiKapCeKMM K 3ac

33 HAABHOCTI PEINCTEHTHOCT! A0 IHriBiTopia IHTErpasn, caia yHHKATH GaKTopis, AKI SMEHLLYIOTL BNAMB ADNYTErPaBIPY. LIe CTOCYETLCA CNINbHOTD BBEAEHHA 3 NiKAapChRUMK
3acobamu, AKi IHUMKYIOTE BN/ME A0NYTErPasipy (HaNPUKNaA, marHieso-amominiesi Aobasry, A0BABKM, WO MICTATL aHTALUMA, A0GABKK, WO MICTATL 3371130 Ta Kanbuii,
nonisitaminm i iHAyKyIO41 arenTy, Tinpanagip/puTonasip, pudamniumt | AeAkl npoTHeninenTLHi npertapain) (4MBiTeca poain 4.5).

Yepes AonyTerpasip mome 36iAbIWHTHCE KOHUEHTPAUIA METGOPMUHY. NALIEHTH NOBUHHI KOHTPONIOBATUCA B xoai Tepanii, | Mowe 3Haa06MTHCA KOPEKWIA A03 METhOpMiHY
(ameiTeca poagin 4.5).

Ocreonexpos

Hessamalou Ha Te, WD eTioNoris BaamacTsCh GaraTodakTopHOK (8 TOMY YMCAl, ¥ HACAIA0K KopTuKocTepoigie, GidocdoHaTis, CNOMMBAHHA BNKOTO/I, BaKOI iIMyHocynpeci,
NiABMLLEHOMO [HABKC Mack Tina), y NauieHTie 3 npocykyTolo cTaie Bl/l-3axsopiosanua 1a [ abo npu Tpueanomy sactocysanHl KAPT ByN0 3apEECTPOBAHO BUNAAKYW
ocTeoHexrpozy. NawienTam cnij PEKOMEHAYBATH IBENHYTHCA 38 MEAMYHOID AONOMOTOK, AKUID BOHK Big4YBaIOTL Bins 8 cyrnoBax, WOPCTHICTL ¥ pyXAuBoCTi cyrnobis abo
YTPYAHEHHA B pyCi.

4.5 Baaemogia 3 IHwumm nikapcokmmm 3acobamm Ta iHwi Buaw BIaEmogii

Bnaua iHWwux g2enmis 1o fopmaKokinemuxy donymezpagipy

3a HAanBHOCTI PEINCTRHTHOCTI A0 IHriBITopis IHTErpasu Cnig yHuKkaTv BCIX GAKTOPIB, AKI SHUAKYIOTL BNAWE AonyTerpasipy.

[lonyTerpasip yCyBaETLCA rONOBHMM YuHOM npu meTabonizmi 3a paxyiok UGT1AL. [lonyrerpasip Takox € cybcrpatom UGT1A3, UGT1AS, CYP3A4, rnikonpoteidy | BCRP. Taknm
YWUHOM, NiKapChKi 33C0BK, ANl BUKAMKAITE Wi GEPMEHTH, MOMYTE 3HUIUTH KOHLEHTPAUIO L0NYTErpaBipy B NNazmi KPOBI | IHUKYIOTL TEpanesTH4HKA edexT aonyTerpasipy
(tabanus 1). CrinbHe BBEABHHA ACYTErPABIpY i IHWHX AIKAPCHKMX 33C06IB, WO NPUIHIYYIOTS Ul depMEHTH, Mome 36INbWKHTY NNA3MOBY KOHUEHTPALIID AonyTerpagipy (Tabamus
1)

MorAMHaHHA ACAYTEFPABIPY 3MEHILYETLCA AEAKMMM SHTH-KUCAOTHUMW areHTamu (Tabnus 1),

Bnaue gonyTerpasipy Ha GapMakoKIHETHRY IHWWX BreHTiB in vivo: 4onyTerpasip He BNAMBAE Ha migazonam, CYP3A4-npoby. Ha ocHoBi AaHux, OTpumanux in vivo 1a / abo in vitro,
HE O4IKYETBEA BNAMBY AONYTETPanipy Ha GapManoKiHETHKY NikapcsKux 3acobis, axi € cyberpatamu Gyab-Aroro aHayHaro pepmenty abo TpancnopTepa, Takoro, Ak CYP3A4,
CYP2C9 i P-GP (ana oTpumanHa AoAaTRoBO! IHpopMauil aweuTecA posain 5.2).

in vitro AoAyTerpasip NpUrHivye HUPKOBMA OPraHivHMi KaTioH-TpancnopTep 2 (OCTZ), | MHOMUHHUA NIKBPCHKWIA | TOKCMMHO-BKCTPY3IRHKIT TpaHENopTEp [MATE} 1. In vive, y
nauwieHTiB cnocTepiranoca 10-14% IHMKEHHA KNIPEHTY KPeaTHHIHY (CekpeTopHa dpakuia 3anemuTs sig Tpancnoptie OCT2 i MATE-1). In vivo, gonyterpaeip mome 36inbwnmy
NNA3MOBY KOHUEHTPaLIK NikapCbkix 3aco6iB, B AKMX EKCKPEWIA 3a0emuTo Big OCT2 aBo MATE-1 (Hanpuknag, RodeTunia, meTdopmi) (ams. Tabruui 1i posain 4.3).

In vitro, AoAyTerpasip NPUrHINYE NOTAMHAHHA TPAHCNOPTERIB ¥ HUPKAX, OpraHisHuK aHioHHWK TpaHcnopTepis (OATL) I OAT3. Ha nigcragi gigcytHocTi edenTy Ha GapMaKoKIHETURY
Texodosipa OAT-cyGeTpaty B uBomy oprauisami, in vivo inribysanna OAT1 manoi ipHo. IHriGipy in vivo OAT3 He eueqeno. [onyTerpasip mome 36inbwmTH NNazMosy
KOHUEHTPAWID NiKAPCHKWK NPEnapaTie, EKCKPELIR AKKMK 38/ To Big OAT3.

BeraHoBAeHi | TeopeTu4Ho 06oCHOBaHI BUNaAKM B3AEMOAI 3 0BPaHMMM AHTUPETPOBIPYCHUMK | HE BHTUPETPOBIPYCHUMK NIKAPCHHUMM 3acofiamu nepepaxosani 8 Tabamui 1,

Tabnuus s3aemogjl

B3aemoain Mi A0NYTErpaBipom | NiKaPCLKMMM 33C06aMM, 1O BBOAATLEA CAINBHE 3 HUM, Nepepaxosani y Tabnuui 1 (36inbWeHHA NOIHAUEHO AK & T1,IMEHIWEHHA — AK « L i,
BIACYTHICTE 3MiH A &< », NPOCTIP NiA KPUBOK KOHUEHTRAL B 3aNeMHOCTI B KPUBO! Yacy —AK «AUCH, MaKCUMaNbHa CNOCTEPEMKYBAHE KOHUEHTPAWIA AK 6 Cryy?, KOHUEHTPALIA
NPy 3akiHYeHHI IHTepEaNY A03yBaHHA AK «Cn).

Tabnuys 1: Baaemogin 3 nikapcokumu 3acoBamum

Nikapceki 3acobu 3a Baaemogis PexomeHaaLlii, Lo CTOCYIOTLER CNiNsHOro BEEAEHHA
TepanesTu{HUMK 0GnacTAMK FeoMeTpu4Ha cepeaHa amina (%)
BIJ1-1 npoTuBipycHi arentv
Henyxneoaudhi ineibimopu 3sopomuol mpaxekpunmasy

Etpasipun [onyrerpasip + ETpaBipuH aMeHWMs - =
AUC L 71% KoHUEHTPaLIo AonyTerpasipy y nna3mi, wo
Cmax + 52% MOME NPU3BeCTH A0 _ana}m BipyconoriHorg
C 4 88% pearyBaHHA | MOMNMBOT Pe3UETEHTHOCT]

ETpaBipuH < Ao aonyrerpasipy. LloayTerpasip’
(IHaykuwis i UGT1A1 HE MOMHe BYTH BUKOPUCTaHMIA3 21
CYP3A thepmenTis) CNiNBHOTO NPHiiMaHH# aTa3a




puroxasipy, gapyHasipy/pnToHasipy aGo
NIoniKasipy/PUTOHABIPY (aMB. HUKYE
8 Tabauui).

Punnigipix «

EdasipeHu [Honyrerpasip PeNOMEHAOBAHE 1033
AUC & E7% AonyTerpaeipy cTaHoewTe 50 Mr Asa pasv Ha AeHe
Cmax + 39% npv CRIALHOMY BBEABHHI 3
C L75% edasipeHiom. 3a HaABHOCTI pe3NCTEHTHOCTI
EdasipeHL «» (TPYBaNWA KOHTPOrb) 0 iHriGiTopis iHTerpasn
{Iaynuia UGT1AT cnig posrnagatv komBiHaLl, AKi HE BRAKYAKTE B cebE
CYP3A doepmenTig) edasipeny (gue.
po3ain 4.4).
Hesgipanix [onyterpasip PexomeHpoBsana gosa— Jonyterpasip 50 mr Agivi Ha
(He BvBYEHO, aHanoriuHe 3HKEHHA BANMBY, WO [eHb AKWO BBOAUTLCA pa3om i3 Hesipanivom. 3a
CNoCTEPIralnTbea 3 hasipeHUeM, OUIKYETECA YePe3 | HanBHOCTI A0 IHMGITOPIB IHTErpask noBuUHHI
iHgyKLUit) poarnaaatvea KomBiHaui, Wo He MicTATE Hesipanix
{ave. posain 4.4).
Punnieipin [Lonyterpagip <» PeryniosasHs Ao3n ke noTpigHo.
AUC T 12%
Cmax T 13%
cT22%

Hy#wneosudwi inaibimopu 3sopomHel mpaHckpunmasy

TeHodosip

HonyTerpasip <
AUC T 1%
Cmax + 3%
C48%
TeHodosip <

PeryntoBasks 403K He NoTpRIBHO.

IHeibimopu npomeasu

ATasaHasip

Honyrerpasip T

AUC T 91%

Cmax T 50%

Cc 1180%

ATasaHasip ¢ (TPMBANMIA KOHTPONS) (IHriGyBaHHs
UGT1ATI

CYP3A depmeHTiB)

PeryntoeanHs 403K He NoTpIGHo.

ATa3aHaeip / putoHasip

fonyterpagip T

AUC T 62%

Cmax T 34%
cT121%
ATazaHasip «»
PuToHaBIp «»
(iHriBysanHa UGT1AT

PeryniosaHHa A03u He noTpibHo.

CYP3A chepmeHTia)
Tinpanxasip / puToHasip [lonyTerpasip + PerovenosaHa posa
T + putonasip) AUC + 59% Lonyrerpagip 50 Mr ABidi Ha AeHb
Cmax 4 47% AKLIO BBOAMTECA Pasom i3
CL768% Tinpaxasip / puToHaBipom 3a BiaCyTHOCTI
- pesvCTEHTHOCT] Knacy IHTerpaau . 3a
(Iaynuis UGT1AL I : ! _
x : HasBHOCTI PE3UCTEHTHOCTI Knacy iHTerpasu
CYP3A depmerTia)

el komBiHauii noTpibHo
yHUKaTV (aMB. posain 4.4).

(PocamnpeHasip /

fonyTerpasip +

PerynioBsaHHs 031 He NoTpibHo 3a BiacyTHOCTI

puToHasip (® + putonasip) AUC | 35% PEaUCTEHTHOCTI KNacy iHTerpaan . 3@
Cmax & 24% HaRBHOCTI PE3UCTEHTHOCTI KNaCy IHTErpasn
C | 49% ansTepHaTMeHa komBiHauis He Mae BrnoHaTH
: : ®ocamnperasip /
(IHaywuin UGT1ALI pUTOHaBIp.
CYP3A depmenTis)
HensdiHasip HonyTerpasip «» PeryniosaxHs 403 He noTpibHo.
(He emsyeHo)
NapyHasip / puToHaeip Nonyterpasip + PerynioeanHa Ao3u He noTpiGHo.
AUC | 32%
Cmax + 1%
C24 | 38%
(Inaykuis UGT1A1 i CYP3A depmenTia)
TNoninagip / putoHasip [HonyTerpasip «» PeryniosaHHs A03u He NoTRIGHo.
AUC { 3%
Cmax & 0%
C24 1 6%

KombiHauil npomeasHux iHaibimopis | HeHyKneo3udHux IHzIBimopis 380pOMKOI MpaHcKpunmasu

onixagip / pUTOHaBIp +
eTpasipns

AonyTerpasip «»
AUC T 10%
Cmax T 7%

Cc 128%

LPV &>

RTV &

PeryniosaHHA [0av He NoTpitHo.

Linhnk 1 BREF

AETENTUFA

Teyr C. M.
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Mapynasip / puronaep =
leTpaBipuH

T

HonyTerpasip +
AUC + 25%
Cmax + 12%
C+3T%

DRV

RTV =

PeryniosaHHa A03u He NOTPIBHO.

Jlikapekki 3acobv 3 TEPENEBTHHHX
obnacreu

Baaemopin
leomeTpu-Ha cepears sMia (%)

PeiomeHnall, Wo CTOCYHTECH ChiNsHOro BESAEHHA

|HLUI NPOTUBIPYCHI areHTi

Tenanpesip

Honyterpasip T

AUC T 25%

Cmax T 19%

CTar%

Telaprevir

{(ICTOPUYHWI KOHTPONG) (IHrDYBaHHS hepmenTy
CYP3A)

PeryniosaHHa 1031 He noTpiGHo.

Bouenpesip

,Elo.rmerpaaip ©

AUC T 7%

Cmax T 5%

CT8%

Bouenpesip «»
(IcTOPHYHWI KOKTPONE)

Peryniosarns foau He noTpibHo.

| areHTr

AHmuapummivHi

Dotperunin

Tocetania T
(He B1BYEHO, NOTEHUIKHE 3POCTaHHA Yepea
IHriBipysanHs OCT-TpaHcnopTeps)

CrinsHe esenenHs Jonyrerpasipy Ta Jopervnigy
NPOTUNOKa3ZHO YEPE3 NOTEHUIVHY 328rpoay MuTTio
UEPes TOKCUMHICTD, BUKIMMKEHY BUCOKOHD
KoHUeHTpauiero JodeTininy (ave. posain 4.3).

MMpomucydomHi

Qxckapbasenin PeHiTolH
oenobapbitan Kapoamazenut

Nonyrerpasip T

(He BrBYEHD, 3HMKEHHS OHIKYETLCA 32 PaxyHOK IHAYKLUT

UGT1ATI
CYP3A chepmenTie)

CnifbHe BEEAEHHA 3 UMMM DEepMEHTaMK-
{HAYKTOPaMU CNiJ YHUKaTK.

AsoneHi ma npomuzpubikosi 3acofu

KetokoHaaon ®nykosaszon

NlonyTerpasip +»

PeryniosanHs goaw He notpitHo. Ha nigcTasi gannx 3

ITpakoxason (He BugueHo) iHWMx iHriBiTopie CYP3A4, nomiTHe 36inbLUeHHRA He
MNoaakoHason OYiKyETBCA
BopikoHason

Pocnuuxsi npodykmu

3sepobiit 3BuYanHui

Oonyrerpasip +
(He BMBYEHO, 3HVMEHHR OWIKYETECH 38 PaxyHOK
iHaywut UGT1AT

CninsHe eBegeHHs 31 38ipoboem Hanonernueo He
PEKOMEHAYETLCA.

CYP3A doepmeHTiB)
Axdmauyudu i dobaexu
MarHi#/anmominin-micTrm [Honyrerpasip « MarHii/antomiHin-MicTiu aHTauuam cnig npuimari
aHTauuan AUC 4 74% foBpe BiggineHnMy B Yaci Bif NPUAMaHHS
Cmax +« 72% Nonyterpasipy (MiHiMym 2 roguHu nicna abo 6
(KomnnakcHe 3853y BarHA 3 NONIBaneHTHUMM IoHaMM) roavH Ao).
nobasku kansLi [lonyrerpasip + [foBaeku, Wo MIicTATL kaneuin, 3aniso abo
AUC | 39% nonigitTamiHu, cnig npuitmaTti 4obpe BiagineHumy B
Cmax + 37% yaci sig npuimanHa JdonyTterpasipy (MiHimym 2
C24 1 39% roauHu nicns abo 6 roawH Ao).
(KoMnrekcHe 38'A3yBaHHA 3 NONIBANEHTHWMIA iOHaMMW)
[Jobasku 3aniza NonyTerpagip +
AUC | 54%
Cmax L 57%
C24 + 56%
(KomnriexcHe 38'A3yBaHHA 3 NONIBANEHTHUMM iOHaMK)
MynbTUsiTamiHm HonyTerpasip +
AUC | 33%
Cmax + 35%
C24 4 32%
(KomnnexcHe 38'A3YBaHHA 3 NONIBANEHTHUMM iOHaMM)
Kopmukocmepoidu
MpenHuaoH DNonyterpasip «» PerynioBaHHsA A03u He NoTpiBHo.
AUC T 11%
Cmax T 6%
CT17%
[Mpomudiabemuyxi
meTdopmiH metepopmin T PeTensHUit MOHITOPUHI METOPMIH-
DonyTerpasip < edekTueHOCTI Ta Gesnekn pekoMeHaYeTLCA Npu
(He BuBueHo. OUiKyeThCH 3pocTanHsa MeTcopmity | 3anycky abo aynuHui np@how HonyTerpasi
y HacniaokK iHriGipysanns OCT-2-TpaHcriopTepa) nauieHTie, AKi OTPUMYIOTE METHOPMIH.
KopuryBaHHs 2034 M,ETdJODMJHa Mo BT
HeobxigHum. A\
AnmumikobaxkmepiansHi ol us
Puchamniuun Nonyrerpasip + PexomenpoBana Apaa —~
AUC | 54% aBidi Ha geu&wp
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Cmax | 43% C 172% puhamMniyMHOM 33 BIACYTHOCTI PE3UCTEHTHOCT
(iayruis UGT1A1- Ta CYP3A-eHaumoE) Ao iHriBiTopis iHTErpaan. 3a HasBHOCTI
PE3UCTEHTHOCTI A0 IHriBiTopis iHTerpaan Wiel
komBiHauii HeOBXiAHO YHUKaTK (AKMB. posain 4.4)

PudpabyTuH Oonyterpaeip « PeryriosaHHs A03u He noTpibHo.
AUC + 5%
Cmax T 16%
C 130%
(iHaykuis UGT1A1- 1a CYP3A-eH3UMOE)
OpansHi KOHMpauenmuey
Eturinectpagion (EE) i JonyTerpasip «» NonyTerpasip He Mas HiAKaro
HopenrecTpoMit (NGMN) EE «» thapmakoaMHaMIYHOoro edexTy Ha
AUC T 3% nroTeiHisytouni ropmaon (N1,
Cmax L 1% NGMN « AUC L 2% ONIKYNOCTUMYIOKUUA rOPMOH () |
Cmax 4 11% nporecTepoH. PeryniBaHHs Ao3u
nepopanbHUX KOHTPaUenTueie He noTpibHo,
SIKWO BOHW BEOARTBCA CNINBHO i3
[onyTerpasipom.
AHanbzemuku
MeTaAoH HonyTerpasip ++ MeTagoH «» AUC + 2% PeryniosaHHs Ao3u He noTpibHo 3 Byab-skam 3
Cmax « 0% areHTie.
Ci1%
Ot

NocnigseHHn B3aEmMoail NPOBOANNKCA TIIBKK Y A0POCAMX.

4.6 3actocyBanHa y nepioa BaritHocTi abo roaysanun rpyYARI0

BarithicTs

€ O6MEKEH? KINBKICTL AGHWX 3 BUKOPUCTEHHA QONYTErpaBIpY Y BATITHUX HIHOK. EQEHRT A0NYTErpasipy Ha MOACHKY BaIiTHICTL HEBIAOMAMA. ¥ AOCNIKEHHAX PENPOAYKTHEHCI

TOHCMMHOCT Y TBAPWH, AONYTEIPaBIp BHABAABCA Y NnaueHTi, [ocnigmeHHA Ha TBEPUHAX HE BKAZYIOTL Ha npamMii abo HENPAMMA WHILAMBNMA BNAKE WOAC PENPOAYKTHBHOI
TORCWYHOCTI (AnBKCe po3ain 5.3).

[Lonyrerpasip cnif BMKOPWCTOBYBATH Nig 4aC BAMTHOCTI, TiNbKKW AKLLD OYiKYBAaHA KOPUCTE BUNPABAOBYE NOTEHUIAHWUIA PUIKK ANA NAOAY.
loayearna royano
Hesigoma, 4u BUAINFETECA JonyTerpasip 8 rpyaHomy monoui. Aoctynni TOKCMKONOTI4HI Aaki Ha TBap ne Ak eHCKPEUilo gonyTerpasipy B Monoui. Y naktyiounx wypie, Ak

OTPMMYBaNK OAHOPAE30BY OpansHy Ao3y 50 mr/ur 10 auie nicas nonoris, AonyTerpasip Gye BUABNEHWIA B MONOU B KOHUERTRALIAX, AK NPABXAD, BULLE, HIX B KPOBI.
PexomeHayETses, WoB BI/-iHGIKOBAHI KIHKWA He roAyBany rpyAsMN 38 By Ab-AKWUX obctaeuH, Wob yHukHyTH nepeaayl BIM-inderuii.

DepTUNLHICTE
Hemae HIiAKKK AaHUX PO BrAMB A0NYTErpasipy Ha HEPTHABHICTS Opranismy noauHu. JOCAIAHEHHA HA TBAPUHAX BRA3YIOTL HA BigCyTHICTL BNAMBY AONYTErpaBipy HA YONOBIYY YK
minouy pepTMALHICTL (ana. poaain 5.3),

4.7 3paTHICTL BNAMBATH HAa WBKAKICTL peakuli npu KepyBaxHi asToTpancnoprom abo p Botm 3 i i

BiacyTHi AOCAIAMEHHA LWOAD BUBHEHHA BNAKBY AONYTErPaBIPY HA AKICTL KEPYBAHHA TPAHCNOPTHUMK 3acobamu | 343THICTL NPaWOBaTH 3 MawwHamm. MNpoTe, NALIERTH NOBHHHI
6yTv npoiHdopmosan], o ByN0 3APEECTROBEHO J3MEMOPOYEHHA NI Hac NIKYBAHHA aonyterpasipom. Mpwu po3rnAal NUTAHKA NPO 3AATHICTL NALIEHTA KEPYBATH TPAHCNOPTHWMK
3ac06ami 360 MEXHIZMaMH C/IIA METH Ha YBa3i HAIHIYHWIA CTaH nauienTa | npodine cynpoTuEHOT peakuii Ha gonyTerpasip.

4.8 Nobiuki pearuyil
Hopotkuin onuc npodine Besnexu

Npodins Beanekn rpyHTYETLCR Ha 06'eanannx Aaknx 3 ®azu lib | Pazu | KniHivHWx 20CHIAHEHDb ¥ 1222 xeopwmx, AKi paHiwe He nikysanuca, y 357 nauiexTie, Aki paHiwe
nikysanues, 63 23CTOCYBaHMA IMTIGITOPIE IHTErpasy, |y 264 NALIEHTIB 3 NONEPEAHIM HEBAANNM NIKYBAHHAM, AKMA BKAKOYAB 3ACTOCYBAHHA IHriBiTopis inTerpasw (B Tomy Ymchi, i3
peaucTeHuiero Ao iHriGiTopis MTerpazu). HalBinbly BaMKa HEraTMBHA PEAKLIA, O CNOCTEPIFANACA Y KOHKPETHOrD nauienTa, Gyna peauin rinep4yTAMBOCTI, AKa BRAIOYANE BuCKn |
cephoaHi po3naam nevinkm (anaiTeca poaain 4.4). NoBiuki peakwll, wWo Hai4acTiue CNOCTEPIraNuCa npu nikysanHa, Gynu HyaoTa (13%), piapen (18%) | ronoeHni Gine (13%).
Mpodine Geanexru Bye oaHax0Bum Y BCIX rpynax NBLIEHTIB, 3raanny Brule,

Tabnuunmia cnmcok nobiunmx peakuin

Mo6iuKi pearuii, Wo v ByAs-AKIRA MiPl MOMYTL BEZMATHCA NOB'AZAHKUMI 3 ADNYTErPABIPOM, BUIHBHAOTHCA CHCTEMOKD OPraHia, Oprankim Knacom | a0COMIOTHOK HaCTaTOK.
YacTOTH BMIHAYAIOTCA AK ayse YacTi (21/ 10), 3suvaitni (21 / 100 40 <1/10), piaxi (21 / 1000 ao <1/100), piaxicki (21 / 10000 Ao <1/1000 ), aywe piaxicdi (<1/10000).

Tabauua 2 NoBiuni pearuii
Poanagw iMyHHOT cucTemm HexapakTepHo MinepayTAMBICTs (aueiTecA posain 4.4)
HexaparkTepHo CHHODROM IMYHHOTO BIAHOBARKHHA (AMBITLCR po3gin 4.4) **
TMeuxivki posnaam XapaKTepHo BearomHHs
XapaxTepHo AHOMENEHI CHM
Poanaaw HepeoBol CUCTEMK Ayme xapakTepHo FonosHui Binb
XapaxTepHo JanamopoYeHHR
LLinyHKOBC-KALLKOBI pO3naam [lyse xapakTepHo Hysora
flywe xapaxTepHo NpoHot
XapakrepHo EAKBOTE
XapaKkTepHo MeTeopuam
XapakrepHo Bin y BEpxHiA YacTHHi muBOTa
Xapaxrepro 6Hinb 8 KUBOTI
XapakTepho b aoMiHaLHUR auckomdopT
MenarobiniapHi posnagh HexapaxkTepHo Tenarut
3aX80pI0BAHHA WKIPK T8 NIALKIDHOT KNITKOBUHI XapaKkrepHo BACHNEAHHA
XapakrepHo (Ceepbin
3aranbHi NOpyLIEHHR XapakrepHo Brama :
focnigkesns XapakTepHo Minsnwenns 2naviHamikoTpaschepaan (ANT) 7a / aoacnaprad £ F s
Pkicypescpenem (ACT) puepl 10PA" /

TeyT C. K




| | Xapaxteprio Tinsuwenns npearundocdorinau (CPK)
** NWB. HUMYE ONWC oHpemux NoBHMY peakuin.

Onuc okpemux nobBiunux peakuin

3minu y nabopamopnid Gioximil

MiABMUEHHA CMPOBATHOBOTD KpEaTHHIHY BIABYBANDCA NPOTArOM NEPLUDTO THHHA NIKYBAHHA ADNYTErpaBipom | 3anuwanocs crabinoHum npoTarom 48 Tiknie, Cnoctepiranuca
IMiHKM B nopiBHARKI 3 BasoBum pigHem y CEpeAnLOMY ¥ 9,96 mumons/n nicnn 48 viumHie nikysanun. IABUUIEHHS KPEATUHIHY Gynu NOPIBHAHHKMMK 33 PI3HKUMK HOHOBUMAK
peRuMamu, Ll 3MiH1 HE BIZKAI0TBEA KAIMIMHO IHAHYLWMNI, TAK A% BOKN HE BIA00PABI0TE IMIHY WBNAKOCT KAYBOKOBOT dinbTRaUIL.

Kotngeryia zenamumons 8 obo C

Y ®azy Il gocnigmennn By AonyuieHi nauienTy, Kolndexkosaui renatutom B Ta/abo C 3a ymoen, wo e Gaz0B0ro pieHa ximii nevinku He nepesuwyeae Binbw Hixy 5 pazia
BEPXHIO MEMY HOPMAALHOTO naverns (ULN). B uinomy, npodine Beaneku y naulenTis, koindikosanmx sipycom renatuty B 7a/a6o C 6ye aHanoriyruit Tomy, Akii
CROCTEPIFAETLEA Y NALIEHTIR, HE KOIHQIKOBAHMX renaTrTom B abo €, xoua crynesi AST-i ALT-anomanih Byaun euwe y niarpyni koindikosanux renatutom B Tafabo C ans Bcix rpyn
NiHYBAHHA.

MiABMLLEHHA IHANEHE Xitil NEdIHKK, CINBHO i3 CHHAPGMOM BIAHOBAGHHA IMYHITETY, CNOCTERITANMER Y ABAKUX NALIEHTIE KOIHGIKOBAHX FENATUTOM B ra/abo C ua nosaTky Tepanil
AOAYTErpaBipom, 0COBMMBO Y THX NALIEHTIB, B RKWUK BHTW-TeNaTuTHa Tepania Byna synuHena (ausitecs poaain 4.4).

CuHdpom imyHHoI pearyil

Y BUI-iHdiKOBaHMX MBLIEHTIE 3 BAWKHM iMyHoAediuMTOM nig Yac novaTiy komBivosanol aKTMpeTpoBipycHai Tepanii (KABT), MOMYTE EUHWKHYTY 3anansHi peakull Ha
Ge3cMmnTOMHI 360 38NMILIKOBI ONOPTYHICTHMHI IHderti, Takom 3apeecT pOBan! AYTOIMYHHI 3aXBOPIOBAHHA (TaKi AR xsopoba Mpeisca); oaHak, 4ac ix BUHMHEHHA PEECTOYRABCA Y
GinbLOMY AIANA30HI HaCY | BOHW MOMKYTL BUHWKHYTH BAraTo micsilit NICNA NOHaTRY Nikyeanua (aue. posain 4.4).

Litu
Ha niacrasi HaRBHMX oBmemernux aanux y nignitkie (8ia 12 4o 18 poxie | Barow He mewwe 40 kr), He 3apPeECTROBAHO HIAKMX A04aTKOBWX THNIB NOBIYHMX PEBRWIR, KPiM THX, WO
CNOCTEPIraloTLCA Cepe/ AOPOCNOro HACENEHHA,

4.9 NepeposysaHHA

Ha gauwit yac HareHa ob i@ indiop 3 nepenosy Aonyrerpagipom.

OBMemeHuii AOCBIA OKPEMOFO NEPEBMLLEHHA 403 (40 250 Mr Y 340P0BMK CYE'eRTIB) HE BUABYMB By Ab-AHUX KOHKPETHIX CUIMNTOMIB 860 03HEK, 38 BUHATKOM THX, SKi
nepepaxoBaHi B AKOCTI NoBiMHMA peanwii.

Mogansiwi 3ax04A4 NOBMHHI ByTH BTl 33 KAlKIYHMMK Nokasaxnamm afio BiAnosiaHo A0 pexoMeHaauii HauionanbHoro LWEHTPY OTPYEHS, AHLLO TaKUA € Y HAABHOCTI. Hemae
cnewudivuHoro NikyBaHHA nepejo3yBaHHA ACNyTErpasipom. Y pasi nepeao3yBaHHs, 38 NALIEHTOM HeobxiaHo BlANOBIigHMM YWHOM cnocTepiraTh. Tak AK AONYTErPaBip MilHO
38'A3yETLCA 3 Binkamm Nnasmm, TO MANOAMOBIPHO, WO BIK Byie IHAYHDI0 MIPOID BUABNEHWA WNAXOM Ajanidy.

5. ®apmakonoriyni Bnactneocti

5.1 dapmaxoguHamivni sractueocti

BapMaKOTepanesTHyHA rPyNa: NPOTHBIPYCHI 33C0BM ANA CHETEMHOTD 33CTOCYBAHHA, IHLI BHTHBIPYCH, ATC voa: JOSAX12

MexaHizm aji

DonyTerpasip IHriGipye inTerpazn BIU/I WAAXOM 38'A3YBAHHA 3 BKTMBHUM Y4ACTKOM IHTErpaau | GnoKylouw ETaN NEPEHECEHHA NAHLWIOra Nig yac inTerpauil petposipycrai
Ae30KEHPUBOHYKAEIHOBOT KCnoTH (AHK), Akuit HeoBxiauni Ans uukny penaikaull BI/L.

PapmakoauHamiuHi egentn

MpomusipycHa armusHicme @ kynsmypi knimuk

Mokaskuk IC SO ana A0nyTerpasipy & piaHux 1aBopaTopHMx Wiammax 3 BukopucTannam PBMC cranosne 0,5 1M, @ npy BUKOPUCTaHHI KAITHH MT-4 gin woameanacs 8ig 0.7 ao 2
WM. Awanoriusi norazHuey 1C 50 Byan nomiveni y kaiHiuHm [3oaRTIE Be3 By Ab-RHUX CEPROIHNX BlaMIHHOCTER Mik NiATWNAMYK; HA naxeni 24 BI/-1izonatis knagie Tany A, B, C, D,
E, FiGirpynu O cepease suauenna IC50 cknano 0,2 WM (wanason 0,02-2.14), CepeaHe aHauenHa 1€ 50 ans 3 BIN-2 izonaTie ctanoeuno 0,18 HM (aianazon 0.09-0.61).

MpomueipycHa armuaHicme 8 KOMBIHAWIT 3 IHWUMU OHMUBIDYCHUMU gzermamu

In Vitro He CROCTepirannc aHTArHICTHNHI BeKTi Mim AONYTErPasipoM Ta IHWMMM BUNPOBOBYBAHMMMU BHTHPETPOBIPYCHUMM NPeNapaTaMi: crasyaiHom, abakasipom,
hasi ipaniHom, NoniHasipom, amnpeHanipom, eHdysipTiaom, Mapasipokom | panterpasipom. Kpim TOFO, HIAKMX @HTArOHICTHYHWUX eEKTIB HE NOMIYEHO ANA

t

ponyrerpasipy | agedosipy, | pnBasipun He MaB HIAKOTD NOMITHOFO BN/IMBY Ha BKTMBHICTL AONYTRrPaBIRY.

Bnaue Ho cuposamey modunu
Y 100% cuposaTyi moamHH, Ginok Gye Imiwenui y cepedusomy y 75 pasis, & peayaeTati “ora amina IC90 y Ginky cknana 0,064 MHr .

PE3uCTEHTHICTD

Pezucmenmuicmes in vitro

Y aocnigmenHi esontouil pesncTeHTHOCTI in Vitro BUKOPUCTOBYETECA CepifiHMiA nepexia. Konm nabopatoprmit wramm BUI-1 |IIB sukopucTosyeasca npu nepexoa Binow 112 axis,
cenexujiiiosani myTawii 3'ABARAMCA NOBINLHO, I3 i B no iHAX 5153Y i F, NPH3BOAAYM A0 3me imal 3MiH B KpaTHIF cRpuiHATAMBOCTI 4 (Alanasouy 2-4). Wi myTaui ve
6ynu cenexuiiioBani B NaLieHTIs, WO pakiwe NiKyBanMcs AONYTErPABIPOM NPK KNIHINHUK AOC/IAKEHHAX. Bye cenexujiitosanuii wram NL432, myrauia E920Q (FC 3) | G193E (Takom
FC 3). Myrauis E92Q 6yna cenekuiioBasa y XBOPHX 3 BAHE ICHYIOHOI0 PEINCTEHUIED A0 panTerpasipy, AKi NOTIM Npuitmany gonyTerpasip (3a3Havena Ak BTOPMHHA MyTaLla 40
aonyterpasipy).

Y NoAB/BIIUK EKCTIBPUMEHTAX CENEBKLLT 3 BUKOPUCTAHHAM KNIHIYHMX I30NATIB NigTMny B, myTauin R263K Gyna nomivewxa 8 ycix n'atv izonatie (nicaa 20 Tukuis | gani). ¥ nigruny C
(n=2)iA/G(n=2)isonstie 3amiwenHn inTerpasn R263K Gyno cenexuiiopano e ogHomy 3oaaTi i G118R & asox isonaTie. R263K 3apeecTposano y AB0X ART-sunpobyBansHux,
oxpemux INI-BinbHuX nauienTis nigmunis B | C 8 kAiHIuHIA nporpami, ane Ge3 BNAMBY Ha CNPMAHATAKBICTL AonyTerpaeipy in vitro. G118R 2HMMKYE CNPUAHATAMBICTE A0
AonyTerpasipy y caiT-cnpamosanux myTanTie (FC 10), wo He Gyno BUABNEHD ¥ NBLIEHTIB, AKI oTpMMYIOTE AonyTerpasip y ®asi |ll nporpamu.

MepeunHi myTauii gna panterpasipy / ensiterpasipy (Q148H /R /K N155H, Y143R / H/C, ES2Q11 TE6I) in vitro He BRAVMBAIOTH HA CNPUIAHATAKBICTE AONYTErPaBIpY AK OANHUNHI
myTauil. AKWO MyTaLIT, 33aHaueH] A BTOPMHHI GcouifOBaHI 3 IHTGiTopamu iHTerpasy myTauil (ana panTerpasipy / ensiterpasipy), A0A3HTECA A0 UWX NEPBMHHMX MYTaLIA B
EKCNEPMMENTAX 3 CAItT-CNPHMOBAHKMM MYTAHTAMK, CNPUAHATAMBICTL ACNYTErPasIpY 33NMWBETLCA HeamiHHOW0 (FC<2 npoTh BipyCy AMKOTO TUNY), 38 BuHATHOM QLAB-MmyTaUiR,
npK AKKX FC CNOCTEpIraeTuea Ha pisti 5-10 aBo Buwe, 3 KOMBIHALIAMY AERKNX BTOPMHHMK myTauii. Epext Q148-myrauii (H / P/ K) Takom nepesipeHuit y ekcnepumenTax 3
nNEpPexXiAHMMU CAAT-CNPAMOBEHAMI MYTaHTaMK, Y CepiiiHoMY Nepexoai i3 wrammom NL432, noMKHaKHH 3 CART-CIPAMOBAHMMY MYTaHTaMM, Lo HecyTe N155H abo E92Q, ve Bys
nomiueHuin Gy ab-Rkuit noAanswwi Biabip pesuctenTHocTi (FC 683 smin Ban3sko 1). Ha npoTueary ubomy, NOYMHaI0OW 3 MYTBHTIB, WO HecyTs ryTauiio Q148H (FC 1), Byna’
nomivena Geaniy BTOpHHHKME MyTaLiR 3 Noaa. nm 36ine FC pno > 10.

KniHiuHO 3Hauywwe deHoTunivHe noporose 3Ha4erHA (FC npom aipycy AUKOTO THMY) He BUIHAYEHE; TBHOTUNMYHE pe3ncTeHTHICTL Byna HaRBinbl NPOrHO30BaHUM PE3YILTATOM
AonyTerpasipy.

Bynu npoananizoBaxi ciMcoT N'ATe NAUIEHTIB i3 panTerpasip-peancTenTHim |30MATOM, WO NPHIAMANK PAATErPEBIP, H YYTAMBICTL 40 AonyTerpaBipy. lonyTerpasip He
nepeeunwysas 10 FCy 949% 3 705 Kninivnux i3onaTis.

Pezucmenmuicme in vivo

B pawilwe HenikoBaHux naulenTis, Akl oTpumysanw gonyterpasip + 2 NRTIy ®azax Ilb i lll, cnocTepiranacs BiACYTHICTE PO3BUTKY PEIMCTEHTHOLTI A0 Knacy iHTerpasu atio wna
NRTI {n = 1118 y HacTynHux 4B-96 Twmnis). T et

Y nauienTie 3 paHiwe HeBAAN0K Tepanicio, ane Bes pPesuCTeHTHOCTI A0 IHriBiTopis KAacy IHTerpasm (AOCAIAMEHHA SAILING), 3amiwenHn inriGitopa iHTErpasK :norré ¥ m:q 8
4/354 nauieHTia (NPOTATOM HACTYNHMX 48 TUIKHIB), WO NPUAMBNK AONYTErpaBip, AKKA HaAAB3BCA Y NOEAHaHHI 3 AoTniaykom oBparoro dokosaro pesumy (BR)2 wax

4OTUPLOX, ABA CYE'EKTH ManM yHiKanbHy R263K-3aMiHy IHTETPaIM, 3 Bnuimum FC Ha pieni 1,53, opuH cyB'ext mae nonimopdry V151V /| 3aminy inTerpasu, 3 ayGimum FC Ha
pisi 0.92, i 0AMH cy6'eKT NONEPEAHLO YiKE MAB MYTALLI IHTerpasy, | BiporiaHo, paHiwe oTpMMyBas ITerpasy abo Gye '”M("ﬁ'a'ﬁ“;“fﬁ:??"“I l:flﬁlm 'F;Bia iHTerpazn.
MyTauin R263K Takom Gyna cenexuinosana in vitro (Ams. srwe). LR - F

26
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B ymoBax peancTeHTHOCTI Ao iHribitopie inTerpasm (aocaigsenns BIKIHE-3) y 32 xsopux enanavenol npoTokonom eipyconorivHol Heeaadi (PDVF) 1a 3 napHumu renoTinarmm (yci
npuiamank goayTerpasip 50 mr ABD pa3v Ha AeHb + ONTUMIZOBaN! GOHOBI arerTy |, Yepes 24 Tumki vepes 24 Twwki Bynwn cenexuitosani Taki myTauii; L74L /M (n = 1), ES2Q (n =
2),T97A (n=9), E138K /A /T (n=8), G1405 (n = 2), Y143H (n = 1), 5147G (n = 1), Q148H / K/ P (n =4), 1 N155H {n = 1) i E1S7E / Q (n = 1). PanToBa pe3MCTEHTHICTb NIKYBaAbHMM
inriBiTopam iHTErpasm 3asewvai 3'ABNRAECA y NauienTie 3 icTopien Q148-myTauil (6asosol abo icTopuynoi). Y iHwnx n'Atn cyb'exTie cnoctepirasca PDVF mis 24 1 48 Timnamy, | 2
3 HMX Manu panTosi myTauii. BUHWKaKHYI B HACAIA0K NiKYBEHHA MyTauil abo cymiwl myTauin, wo cnoctepiraTeca, Gyam L741 (n = 1), N155H (n = 2).

Bnaue Ho enekmpokopdigzpami

Hoanux signosigHux edentie ve 2apeecTpobanD Ha inTepeant OT, npwu 4038, WO NEPEBULLYKITE KATHIMHY NPUGAUIHO B TpW pask,

Kninivno edresmuanicme | Besnexa

Paniwe venikoeadi naylesmuy

EdexTuBHicTe gonyTerpasipy y BIN-iHg [ i CyD'EKTIE 3ACHOBAHA Ha aHanizl 96-TUMHEBMUX AaHMX JBOX PaHA! i POAHUY, NOABIWHO-
CAINKYX, BKTUBHO-KOHTRONLOBAHMK KAIHINHWX Bunpoﬁvnaub SPRING-2 (ING113086) i SINGLE (ING114467). Lie niakpinneso aaHumn 48 Tumaia SI,QHPI'\TOI'O paKaomizoBaroro |
AKTUBHO-KOHTPOIBOBAHOTO Ao aKeHHa DIAMIHIO (ING114815] ¥ SPRING-2, 822 nopocaux 6ynu paHaoMI30BaH] Ta OTPUMYBANY, LIOHAUMEHILE, 0AHY A03y 360
AonyTerpasipy 50 mr ok pa2 Ha Aens abo panterpasipy (RAL) 400 mr Aea pa3u Ha gews, 06uasa seogunuica abo 3 ABC / 3TC abo TDF / FTC. Ha euxiaHux ymoBax, cepeaHiin gix
NaLieHTIB CKNaB 36 poKia, 14% 3 ik Bynu winki, 15% He Ginl, 11% Byam kolHdikosai renatuton B Tafabo C 1a 2% Gyan CDC knacy C, Wi xapakTepucTiky By/in aHancrivhumm y
rpynax NikyBaHHA,

B SINGLE, 833 cyb'enti Bynu pana0mi30BaHi Ta OTPMMYBANK, IWOHARMEHIWE, OAHY 403y A0ayTerpaBipy S0 mr 0avH pa3 Ha AeHb 3 i Ap3om0 ab i YAHHY
(DTG + ABC/3TC) abo 3 pikcosanow gosowo edasipeHu-TeHodosip-emtpuimTabiny (EFV/TDF/FTC) . Ha BuxigHux ymopax, cepegHin aik naujentie cknas 35 powie, 16% Byam
winkamm, 32% He Bini, 7% Byau koidikosani renatutom C 1a 4% Bynu CDC knacy C, wi xapakTepucTikn Bynn ananorivHumu y rpynax NikysaHHa,

MepenHHE rPaHMYHE TONKE Ta IHW Pe3ybTAT Ha 480 TUMARHE (B TOMY YNCAT PEIYNLTATH N0 KNIOHOBOMY BrxiaHomy KoBapiaTy) ana SPRING-2 i SINGLE vaseaeni B Tabauui 3.

Tabanua 3. 38it y aocaiamennax SPRING-2 | SINGLE nicna 48 Tumnis (cHenwor-anropurm, <50 konii/mn)

|SPRING-2 |SINGLE
- ‘—ﬂDﬂVTprBEIp JO Mr c,mnH |.EAL_40[];W,::_5;;| Ha Oonyrerpagip 50 mr + EFV/TDF/FTC oguH
pa3 Ha geHs + 2 NRTI N= I.{‘.EHc-i- 2 NRTIN=411 |ABC/3TC oamH pas Ha feHb | pas Ha pexb N=419
. 411 N=414

BIN-1 RNA <50 Konidi/mn '88% 85% |88% 81%

Judepenwyiaunis y nikygadH* iZ‘S% (95% Cl: -2.2%, 7.1%) |7.4% (95% Cl: 2.5%, 12.3%)

BigcyTHicTs Bipyconoriutol [5% | 8% | 5% lﬁ%

BI/T -1 RNA <50 xonii/mn no suxigHomy kosapiaty

BuxigHe BipycHe HaBaHTaMeEHHA | !

(KaituH / mn) |

<100,000 267 / 297 (90%) 1264 / 295 (89%) 253 / 280 (90 %) 238 / 288 (83%)

>100,000 94 /114 (82%) 87/ 116 (75%) | 111/134 (83%) 100/ 131 (76%)

BuxiaHuni CD4+ (knituH/ |

mMm3)

<200 43 /55 (78%) |34 /50 (68%) 45 / 57 (79%) 48 /62 (77%)

200 po <350 | 128 / 144 (89%) | 118 7 139 (B5%) | 143 [/ 163 (88%) 126 /159 (79%)

2350 1190/ 212 (90 %) 199/222(90%) | 176/194 (91%) 164 / 198 (83%)

NRTI-ocHosa |

ABC/3TC 145 / 169 (86%) 142 / 164 (87%) | NA NA

I 216 /242 (89%) | 209 / 247 (85%) MNA NA

uCrarh - i o

Yonosiva !303! 348 (89%) 1305 / 355 (88%) | 307 /347 (88%) 291 /356 (82%)

Hinosa 53/63(84%)  |46/56(82%) “J_? /67 (85%) 47/ 63 (75%)

Paca : | [

Bini ) ] 306 / 346 (88%) ' 301 /352 (86%) f 255 / 284 (90%) 238 /285 (84%)

Adpo-amepusanLl/appo- :55 / 65 (85%) i5(} / 59 (85%) | 109 /130 (84%) 99 /133 (74%)

HaLaAKH/iHL I

Bik (poxis) |

<50 324 /370 (88%) 312 /365 (85%) | 319 /361 (88 %) 302 /375 (81%)

=50 37 /41 (90%) 39/ 46 (85%) | 45 / 53 (85%) 36 /44 (82%)

CepeaHa CD4 3mina sin 230 230 | 2464 187%

NOYaTHOBOrO PIBHA | I

* 3 ypaxyBaHHAM BMXiAHMX bakTopis cTpaTMdikaLl.

t Braioyae cy6’exTis, Aki 3miHuan BR Ha Hoawii knac abo amiHenni BR He gonyweHuii signosiano fo npotokony, abo vepes
HefoCTaTHIO edeKTUBHICTL A0 48 TUKHA (Ana SPRING-2 Tinbku), cyb'ekTis, AKi nepepsan NikyBaHHA A0 48 TumHA yepes
BigcyTHICTL aBo eTpaty ederTUEHOCTI | cyb ekTis, AKI 250 Konii y BiKHI 48-r0 TUMKHA.

$ CropWrosaHa cepeaHs pisHuLLA NiKyBaHHA Gyna CTaTMCTHYHO 3HavyILow (p<0.001)

Ha 48-my TvHI, AOAYTErpaBip He NOCTYNABCA PasTerpasipy & Aocniamenni SPRING-2, a B qocnigmenni SINGLE aonyTerpasip + ABC / 3TC 6ys xpawiiii 3a edasipeny / TDF/FTC (p
=0,003), Tabnmua 3 euwe. B SINGLE, ceperiit vac Ha cynpecio Bipycy Gys meHwwmi y nayientie, wo npuAmanu aonyterpasip (28 npotw B4 awis, (p <0, UDGl, aHanis nonepeaHso
BU3} A | 3nopur W ans HDEITHDCTH -y

Ha 96-my TM#HI peayasTaTh Bignosigany TuM, wo cnoctepiranuce Ha 48-A TumaeHs, B SPR{NG 2, AONYTerpaBip TAKOM HE NOCTYNascs pan;rerf,l )Mﬁ]ﬂwue'ua_gaui‘mnu ;
nauiexTie 81% npotv 76%), 1@ 3 cepeAHL010 3minoo CD4-paxyHky 276 npoTu 264 wnimaH/mm’, signosigro. B SINGLE, gonyTerpasip + ABC/ ;Tc o Gys cunbHIWNG 32
TDF / FTC (cynpecin sipycy B 80% npoth 72%, andepeduiauis nikysanna - 8,0% (2.3, 13.8), p = 0,006, i 3 cepeaHbor0 amiHow CD4- paxyunv-B‘ZS npoTh _3.81 ﬁ‘iii-run{m -
BlLGNOBIAHD, -

¥ FLAMINGO (ING114915), a!gnpmomy. PaHAoMiZOBAHOMY | AKTHEHO-KOHTPONLOE v aocal i, 484 BIN-1 indi I, He ikodaRi pan EIpyCHMMM
npenapaTamu ACPOCAI OTRMMYBaNM OAHY A03Y 360 AonyTerpasip 50 Mr oAuH pas Ha AEHb (n=242) abo ﬂ.awnamp/pumuaslp (DRV/r) 800 r, 1 0 PP Ha‘ARHE (D)
242), o6uasa saoanmmce abo 3 ABC / 3TC abo TDF / FTC. 3a euxigaHux ymos, cepeaHii eik nauieHTis cknas 34 pokm, 15% craHoBWAk mfmﬂ’l - ! 1 KOIMdiKgBaHI

nnPEKTOPRK”
TryT C. I
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renatutom B 1a/abo C, | 3% Gynu CDC wnacy C; Wi xapakTepucTikm Byau ananoriismumu y rpynax nikysanus. Bipyconorivna cynpecia (PHK BI/I-1 <50 konii/ma) y aonyterpasip-
rpynu (90%) nepesepwyeasna DRV/r rpynu (83%) nanpukinui 48 Twmuis. Ckopurosana gndeperuiauis y nponopuii i Ta 95% CL 6yan 7,1% (0,9, 13,2), p = 0,025,

A,

MKy

Panmoeo nikysansHo PEIUCMEHMHICME y Henike IX oy B, 13

Yepes 96 TmHiB y SPRING-2 | SINGLE, i yepes 48 tusris Tepanii 8 gocniaxensi NAMIHTO, by ab-arux BUNAAKIB PANTOBOI PE3MCTEHTHOCTI A0 iHriBiTopie inTerpasu abo NRTI-
Kaacy y 3acobax, wo mictuam AonyTerpaeip, He cnoctepiranoce. LLoo 3acobis-KomnapaTopos, TO BIACYTHICTL PEIUCTEHTHOCTI MEN0 MICUE TAKOMW NPK AIKYBaHHI NauieHTis, Ak
oTpumysani DRV/r y ©NAMIHIO. Y SPRING-2, HoTipw nauienth 3 RAL-3acobami many HeraTueHi peaynbTam 3 Ginbwictio NRTI-MyTawii i 04MH - 3 PEIUCTEHTHICTIO A0
panterpasipy; 8 SINGLE, wicts nawenTis, wo npuitmanu ETC / TOF [ FTC, manu Heratmenniz peaynsTaT 3 MyTauiamy, NOB'A33HAMK 3 DEIMCTEHTHICTIO A0 NNRT, | 8 oakoro
po3BMHYNECE 3aransHa NRTI-myTaLs,

fNayienmu 3 nonepedwim iieadanum nikyaarHam, ane Bes peaucmenmuocmi ikzibimopom inmezpasu

Y mimnapoaHomMy NoaldoKkyCHOMY, NDABIAHO-CAINOMY AocalawerH] SAILING (ING111762), 719 aopocau, indinosanmx BIN-1, pauiwe nigaanux aHTupeTposipycHin repanii
(APT), Gynw panaomizosani | oTpumysany afio gonyterpasip 50 mr oamH pas Ha Aenb abo panTerpasip 400 mr 483 pasv Ha AeHb 3 AOCAIAHWKOM 0BpaHore GOHOBOTO pemumy,
WO CKABAABCA 3 WOHARBINbIW 2-x FEHTIB (B TOMY YMCNT WOHARMEHLLE 04MH NOBHICTIO AKTMBHKMA areHT), 3rigH0 3 BUXIAHMMM YMOBAMK, CEPEAHIA BIK NAUIEHTIB cknas 43 poku,
329% craHoBMAM wiHwi, 50% we Bini, 16% manu koindexuii renatury B ta/abo C, | 46% Bynu COC knacy C. Bol nauienTy mann npuHainmHi gsa knack APT-pesmcTenTHoCT, | 49%
NAWIEHTIB M3NK NPUHBAMHI 3 KAaCK APT-PE3NCTEHTHOCTI, 3rIAHO 2 BUXLAH MMM yMOBEMY,

PeaynsTati 48 THmAHie (B Tomy YMCAi, PE3YARTATH NO KAKHOBOMY Buxianomy koBapiaTy) aociiawenHa SAILING Haseaeni 8 Tabauui 4.

Tabauus 4 Peaxyii B SAILING yepes 48 7 iB (¢ T-anrop iTanbHuX 3HIMKIB, <50 Konii [ mn)
[ Lonyrerpasip 50 mr ' RAL 400 mr agivi Ha
OAUH pas Ha Athb + faeHb + BR N=361§
! BR N=354% |
BINN-1 PHK <50 koniii/mn 71% | 64%

3kopuroeaHa gudepenuiauin aikysannat | 7.4% (95% Cl: 0.7%, 14.2%)

BiacyTHicTs BipyconoriuHoi peaxuii 20% | 28%

BINI-1 PHK <50 konift/mn Gazosoro KOBapIaTy |

Basose 8ipycie 3asanTaxennn (KOMIA/MA)

<50,000 koniit/mn 186 / 249 (75%) 180/ 254 (71%)

>50,000 koniid/mn 65 /105 (62%) 50/107 (47%)

Ga3osuii CD4+ (KaiTuH/mMMm3)

<50 33 /62 (53%) 30/59 (51%)

50 40 <200 177 7111 (69%) 76 / 125 (61%)

20040<350 64 / 82 (78%) 53/79 (67%)

>350 77 /99 (78%) 71/ 98 (72%)

POHOBII perim

PaxyHOK MenoTuniuscl CnpwiHsTarsocT] <2 155 / 216 (72%) 129/ 192 (67%)

PaxyHoK MeHoTUniuHol CnpuitiaTamsocTi © =2 96 / 138 (70%) | 101/ 169 (60%)

3acrocysaHHa [APB y doHoBOMY pemmmi

bes BuKopucTanHa APB 143 [ 214 (67%) | 126 / 208 (60%)

BukopucTansn [APB npy nepenHHm Pl-myTauiax 58 f 68 {85%] 50 f 75 {67%)

Bukopuctanns [IPB Ge3 nepeumsn Pl-myralii 50 /72 (69%) 54/ 77 (70%)

Cratb

YonOBiKK 172 / 247 (70%) 156 / 238 (66%)

HiHkm 79 / 107 (74%) 74 /123 (60%)

Paca

Bini [ 133/ 178 (75%) 125 /175 (71%)

Adppo-amepuranui/Adpurancbroro noxogiensa/inwi | 118 /175 {57%) 105 / 185 (57%)

BiK (pokis)

<50 196 / 269 (73%) 172/ 277 (62%)

=50 55 / 85 (65%) 58 / 84 (69%)

Migrian BIN

Knan B 173 / 241 (72%) 159 / 246 (65%) ST

Knag C 34 /55 (62%) 29/48(60%) o }__/e—— o \ N,

it 43 / 57 (75%) 42 /67 (63%) &7 mng Nz

Cepeane 3pocTans CD4+ T wnitun (Kaitus/mm3) 162 153 ; = \ =9

1 3 ypany i darTopis cTpaTHGI 1

e e e 1 e oot s AH .4 s o b o s g B
" i Ha {] pianl na ocvosl rewoTni & PEINC el

TFyT

1 inml KAAM BRIICHIOTH: KoMAAeRcH (43), F1{32), AL (18], BF (1), 7a Inwi <10,
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Y aocnigenni SAILING, sipyconoriuna cynpecia (BIN-1 PHK <50 koniii / mn) y 3acobi Jonyrerpasip Tabnetku (71%) cratueruuno nepeaeplysana 3acib panterpasip (64%) na 48
TvsHi (p = 0,03). CTaTMCTMYHO MEHWE BUNPOGOBYBAHUX M3NW HETGTUBHMWIA PE3YLTAT TEPANI| 3NPUYUHEHUA PANTOBOIO NIKYBANLHOK PEIUCTEHTHICTIO iHriGiTopy iHTerpazu npw
seseHHi onyterpasip TaGnetok (4/354, 1%), His npw eseaexni panterpasipy (17/361, 5%) (p = 0,003) (ane. smie po3ain NPo Pe3MCTEHTHICTY in vivo AnA Gibw AoKNEAHOI
iHthopmauii).

MauienT 3 nonepeaHim HEBABNMM NIKYBAHHAM, WO BKNKOYANO iHriBiTopu iHTerpaim (| peanctenTHicTs Ao iMribitopis inTerpasu)

Y GaratodOKyCHOMY, HEMACKOBEHOMY, OAHONPENapaTHOMYy aocalamenni BIKIHI-3 (ING112574), BIA-1-indikosani aopocni, wo paiwe npoxogunm APT-TEpanio 3 BipycoNoriuHo
HEBAAYEI0 | NOTOMHMMIM 360 ICTOPMUHUMK CBIAYEHHAMM panTerpasip- Ta/abo ensiTerpagip- peancTeHTHOCTI, oTpumysanm Jonyterpasip Tabnetku 50 Mr 483 pasu Ha ABHL 3
NOTOMHMM HETATHBHMM HOHOBMM DEHKUIMOM NPOTATOM 7 AHIB, ane 3 ONTHMIZ0BEHOI GOHOBOK ART 3 8-r0 auA. B gocnigmenHa Gyno exnoueno 183 xeopux, 133 3 INI-
PEIMCTEHTHICTIO NMpu CKprHIATY | 50 TiAbkK 3 ICTOPMYHUMK CRIAMEHHAMN PEIUCTENTHOCTI (T3 HE NPU CRpUHIHry). PanTerpasip/eneiterpasip ByB 4aCTHHOH NOTOMHOTD
HeedekTMBHOro pemmumy i 98 3 183 nauienTis (YaCTUHA NONEREAHIX HEIZADBINLHIX TEPENII B uinomy), 3rigHo 3 BUXIARMMMU YMOBaMK, CEpe NI BIK NaUIEHTIE chnae 48 ponis,
239% Bynu minkm, 29% we 6, 1 20% manm ko-inexuii renatvwry B Ta/abo C. Cepeawa novatkosa CD4 + cknana 140 KniTMHK/MM3, cepeHA TPUBANICTL NonepeAHsoi APT byna 14
pokis, 3 56% Bynu COC wnacy C. CyB'enTi Manu mHOMMHHY peancTentio knacy APT Ha nosaTkosomy eTani: 79% mano = 2 NRTI, 75% 21 NRTI, 1 71 % 22 Pl ocHOBHUX myTauWii;
62% manu He-R5-sipyc.

CepeaHn 3miHa Bia 63308010 3Ha4eHHa B PHE B/l va 8 geb (nepeuHHa KiHuesa Touka) Byna -1.410g10 woniii / mn (95% CI-1,3 = -1.5l0g10, p <0,001). Peaxuin Byna noe'Azana 3
Gazosum wnaxom |NI-myTawi, Ak nokazaHo 8 Tabanyi 5.

a308i napameTpy [ DTGsomrBIDN=88*
n CepegHa (SD) nnasma BIN-1 RNA | Mepiana
log10 kaituH/mn
PospaxoBaHa myTallia rpynu no 6a3oeii AiHii 3
noctinHum RAL / EVG
MepsuHHa MyTaL|iA Kpim QldSH!KKRa 48 -1.59 (0.47) -1.64 |
Q148+1 BTOpUHHE MyTaLliA b 26 -1.14 (0.61) -1.08 _t
Q148+>2 sropuHHI MyTaLLii b 14 -0.75 (0.84) -0.45 g
* 398 oci6, wo npwitmani RAL/EVG aK CKAAA0BY NOTOMHOTO HEBARNOTD pemumy, 88 Manu syTauei nepsmHHiINI-MyTauii Ha nepwii AeHb, 3 Ha socemMiA Aews = BI-1 [
BNA peayabTar 40 OUiHKK
a BRAKONANM neperiHi IN-peancTeHTHI myTauii N155H, Y143C/H/R, TREA, E92Q
b Bropui myTawii nosmnaosn 3 G1404/C/S, E13BA/K/T, L741.
Tab 5.

Bipyconoriuwi peaxuii (8-i gens) nicns 7 gnie dyHKuionansHoi moHoTepanii, y naulentis 3 RAL / EVG Ak cHNaA0BOK NOTOMHOTO HEBZANoro perumy, VIKING 3

¥ nauickTie 6e3 nepemuHHol MyTauil va nouatkosomy pisri (N = 60) (Tobto RAL / EVG He € cknanonoo noToukol HeederTusHol Tepanii) Ha 8- aeHb CNOCTEPIranoch SHUHEHHA
BipYCHOTO HABAHTEKEHHA Ha Dievi 1,63 logl0.

Nicaa dyHKWiOHANEHOT Pazu MOHOTEPANI, NALIEHTH MK HAroAY PEONTUMIYEETY CBIR POHOBUA PEMUM, KOAK Ue 6yno momAMBUM. 3aransHui pigeHs peakuil vepes 24 Tk
Tepanil, 69% (126/183), & uinomy NIATPUMYETLCA Yepez 48 Twkuie 1a pisHi 116 3 183 (63%) naujenTis 3 BI/I-1 PHK <50c / mn (ITT-E, anroputm MOMEHTANLHUX 3HimKie). Mpu
BUKNKMEHHA NAWIEHTIB, AKI NPUAUHMAW NIKYBAHHA 3 NPWYMH, HE NOB'AIAHMK 3 ePEKTMEHICTIO, | THX, i3 3Ha MK B AXH 8i4 NPOTOKOAY (HENPABM/ILHMM AO03YBAHHAM
AonyTerpagipy, npuitomam 3aBopoHeHmx crinsHux Aikis), 3 came, «CykynHui Bipyconoriviui PesynbTat (BP))», Bianosiani pieHi peaxuin Bynn 75% (120/161, Tmwaens 24) 1 69%
(111/160, TMmaenb 48),

Peakuin Byna M40, Honw Q148-MyTauin NPUCYTHA Ha NOYATHY Ta, 30KPEME, 338 HBRBHOCTI 2 2 BTOPMHHKK MyTaLA, Tabnuua 6. 3arancHa oulkka wyTaueoCTi (304) Ha Tni
onTumisoBaHoro GoHosoro pexiumy (OPP) e Byna noe'A3aHa Hi 3 pearuiero Ha 24-my TvmHI, Hi 3 pearuien Ha 48-my THMAHI.

Tabauus 6. P jis 6 i peancrenTHocri, VIKING-3. BP CykynHicrb (BISI-1 PHK <50 ¢/mL, cHenwot-anropum)

Tuwaens 24-i (N=161) TumaeHs 48-i

(N=160)

Otpumani rpynm IN- 055=0 055=1 055=2 0552 Total Total
MyTaLiR
BigcyTHi nepeurni IN- 2/2 (100%) 15/20 (75%) 19/21 (90%) 9/12 (75%) 45/55 (82%) 38/55 (69%)
myTauii 1
MepeunHi myTawil, iHwi 3a | 2/2 (100%) 20/20 (100%) 21/27 (78%) 8/10 (BO%) 51/59 (86%) 50/58 (86%)
Q148H/K/R2
Qi48+1 2/2 (100%) B/12 (67%) 10/17 (59%) - 20/31(65%) 19/31 (61%)
BropunHa myTauii b
Q148 +22 1/2 (50%) 2/11 (18%) 1/3 (33%) - 4/16 (25%) 4/16 (25%)
BropusHi myTauji b
1 Tineku icTopuyni abo denoTrnivki ceigoyTsa INl-pesucTeHTHOCTI
2 N155H, Y143C/H/R, T66A, E920
3 G140A/C/S, E13BA/K/T, L741
055: NoEAHAHA reHOTUNIYHE Ti DEHOTHUNIYHE PEIMCTEHTHICTL (YncTa ouinka Monogram Biosciences) J .

CepegHa amina rinerocti CD4 + T-wnitvin B nopi 13 noua 3Ha ana VIKING-3 Ha oCHOBI CNOCTEREMYBAHWX AaHUX CTAHC _,

110 kalman/mm® Ha 48 Thnnl, N
¥ nogpiito-chinomy, nnauebo-konTponsosanomy BIKIHT-4 gocaia) i (ING116529), 30 BIN-1-indikoeanmx, APT-nikosaHmux p.opa@:n@a_: 37 _*,_' i

pe3ucTenTHICTIO A0 INIS npyu CHpMHIHry, Bynu paHAOMI30BaHI ANR OTPUMEHHA AoNyTerpasipy S0 mr ABa pa3n Ha aeHb abo nnauebo ppcr’mt?r\ ZA
HeAOCTATHOCT], 3 HACTYNHOW #BIAKPMTOIOY a3 NMia Yac aKol yei cyb'exTi oTpumyBanm aonyTerpaeip. MonepeaHin pesynsTar Ha bockmui g v
Mr ABa pasm Ha exHb Gys kpawii 3a nnauefo, 3 KOPUTrOBAHOK CEPEAHBO Pi3HMUEI 06PpOBKN AnA amink Big Gasosoro anaqeﬂ_ﬁh?ain'rih{ iP
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(95% C1-1.5 - -0.8log10 konii/mn, p <0,001). Pe3aynsTati Ha BOCbMWA AEHb Y LLbOMY N KOHTPONLL y pocnimmenHi Bynn nosHIcTIO BiANOBIAHT THM, AR
cnoctepiranuce 8 VIKING-3 (He nnauebo-konTponbosanomy), Bknouayn Bazosi kateropii pesncrenTHoCT iHribitopam interpasn,

Oitw

¥ dazi /1l 48 mmmnesoro baraTouenTpOBOO BIAKPMTOrO gocnigmennn (P1093 [ ING112578), dap IHETHHHI Nap TpM, 6 , NEPEHOCUMICTE Ta edeRTHEHICT
Donyrerpasip TabneTok ouiHiBaIMCE Y HOMBIHBUIAHOMY peminl y BUT-1-inQIKOBEHUX HILNITHIB,

Yepes 24 Tumdl, 16 3 23 (70%) nignitkie (12 -18 pokis), Akl otpusmysana [lonyterpasip Tafnetsu oauH pas va geus (35 mrn =4, 50 mrn = 19) Ta OBR, gocarnu sipycHoro
HaBaHTameHns <50 kanii/mn. Hotupy cyf'exti mMank BIpyCononivHy HEBaawy, HOAEH 3 Akkx 118 mas INI-pe3uCTEHTHOCTI Ha 4ac BipycoAorisHoi He A0CTaTHOCTI,

EBpONERCHKE areHTCTBO 3 Nikaptoknx 3acobis Blaknana 30608’ A3annA NpeacTaBwTy pesynsTaTh Aocniawens fonyTerpaeip TabneTor Ha AiTAX ¥ Biul Big 4-x TwmKie 40 12 powis 3
Bi/l-indenuien (amencs posain 4.2 ann oTprmatss iHGopMaLi NPe NeaiaTpHyiHE BuKopucTaniA)

5.2 DapmanoKiHeTHYHI BnacTHBOCTI

DapmarokineTra aonyTerpasipy noaiba y 3soposnx i BIl-indikosanux cyb'exmie. PK-sapiabensricts sonyTerpagipy € Hu3ekow abo nomipHow. Y sochigmennax $au |y
3aoposux cyB'exTis, mimcy6'extHui CVB% ana AUC i Cry, konuBanacs 8ig ~ 20 4o 40% 1 C Big 30 Ao 65% y ecix gocnigmenHax. Mimcyb'extia PK-sapiafensHicts gonyrerpagipy
6yna euwue y BU/I-iHdinoBanux naLienTia, Wik y 3a0posux cyf'exTis. BryTpiwnsocyb'extHa sapiabensHicts (CVW%) Humya 3a mimcyB'entiy sapiabensHicrs.

Aficopbuin

[onyTerpasip WHNAKO BCMOKTYETLER NICAR NEPOPANLHOND BBEAEHHS, 3 CEPEAHIM Ty OT 2-X 40 3-X rOAMH NICAA BBEAEHHRA TaBneTku,

Tra 36in6wWyBaNa CTYNiHG | YNOBINLHIOBANE WBMAKICTL NOFAMKHEHHSA A0NYTETPEBIPY. BICADCTYNHICTE AONYTErpagipy 33NeMmMTL Big IMICTY iki: HUILKUIA, CepeaHil | Bucoxui
NPOLENHT MUPIB y i 3B11bWwME noxazHuk AUC (0-==) gonyTerpasipy va 33%, 41% | 66%, 361Nb1WMB Cray Ha 46%, 52% | 67%, 36iN6WHE Tre A0 3, 4 1 5 rO4MH 3 2-X TOAMH NPK
NPUACMI HATWECEPLE, BIANOBIAHO.

Le 36inbesHA mome ByTH KAIHIYHO 3HAYYLLMM NPK HARBHOCTI NEBHOI PE3MCTEHTHOCTI A0 inribiTopis inTerpasu. Tomy, fonyTerpasip Tabnetuu peKomeHAyEThCA NPpUitMaTH 3
nelo nauientam, indikosanum BIN, 2 peancTenTHicTIO 40 iHriBiTopis ivTerpain (aneuce posain 4.2),

AbcomoTny BiogocTynHicTe AonyTErpaBipy He BCTAHOBIEHO.

PoznosciogmenHs

NonyTerpasip WiNeHO 26 83yETLCA (> 99%) i3 Binkamu Nazmu A0 AKHK, 31AH0 2 NaBoparopHkmy A0CAIKEHHAMM, YABHUI 06'em poanoainy craHoeuTs Big 17 n a0 20 ny BUN-
IHikoBaHMK NaLieHTIE, y BIANDBIAHOCTI 4O ananisy GapmakorineTrn. 38'R3yEaHKA ADNYTErpaBipy 3 BlAkamu Nnazmu He 3anemnTh BlA HoHLenTpauii gonyTerpaeipy. 3arancHe
CNIBBIAHOWEHHA KOHLEHTPALT PAAIOAKTHBHOCTI Y KPOBI | Nnasmi, nog'szanal 3 npenapaTom, ¥ cepeaHbomy cknanae sig 0,441 no 0,535, wo srazye va MiHIMBNBHWA 38'A30K

PAAIOAKTMBHOCTI 3 KAITUHHUMW HOMNOHEHTAMM KPOBI. He3s'A3ana dpakwa A0 YTErpasipy B NAa3mi nig YETBCA NPW HU3 piexsx cuposatkosoro ansByminy (<35 r/n), wo
CNOCTEPIraeTbCA Y NALIEHTIE 3 NOMIpHKUM NOPY L DYHKLIT neviHkm,

[LonyTerpasip npucyTHii B crivHHOMO3KoBIR plauni (CSF), ¥ 13 cyB'extia, HenikoBanuy pariwe cTabinsHum 4oNyTerpasipom, TaKom nf i ab ip/ iBY MH,
KOHUEHTPALIA AONYTETPEBIPY B CIMHHOMOZKOBIA PIAUKI B CepeaHboMy Chaasana 18 wrfmn (pi € nopie 3 Heas' ) KOHUEHTPaUWIED B nna3mi, | euuyam 3a IC 50).

JlonyTerpasip NPUCYTHIA B MIHOHMK | HONOBIMMX CTATEBNX WARKEX, NoKazHUK AUC ¥ WIRKO-BAriHaNLHIA PiAKHI, TKAHIMHI WWIAKK MaTKy | BariHanbHiA Tkanuki Gya Ha pieni 6-10%
KOHUEHTPaWT y nnasmi y cTani cnokoio. Moxasnuk AUC B cnepmi cenas 7%, Ta & pexTancHiin maci Ha pisui 17% koHueHTpauli y naa3mi y craui cnokow.

ioTpaHcdopmauia
LonyTerpasip 8 OCHOBHOMY METaBONI3YETLCR LWASXOM rNIOKYPOHIAaLI Yepes UGT1AL 3 HesHauHum komnoHerTom CYP3A. [lonyTerpasip € NpeaomiHaHTHIM UMPRYIIO0YHM
3'EAHaHHAM B NNA3MI KDODI; HUPKOBE BUBEAEHHA HEIMIHEHOT BHTMBHOI PEHOBMHK € Hu3brkinm (<1% Bia Ao3u). M'ATAECAT TPU BIACOTKM 3aranbHOi NEPOPaNLHOI 403N BHBOANTLLA B
HEe3MiHeHOMY BuraAAl 2 Kanom. Hesiaomo, um BiaByBacTsea Le NOBHICTIO 360 4acTHOBO Yepes Heabropbuil abo MOBYOBMAINEHHA MNIOKYPOHOBOTO KOH'IOraTy, AKWIA MOWE
PO3WENNIIBATUCE 3 YTEOPEHHAM BUXIAHOT CNONYHY B NPOCBITI KUwWedHmky. TPUAUSTE ABa 8iACOTKM B4 38rankHOl NEPOPANEHOT 4031 BMBOAMTLCA 3 Cever, v axocTi edipy
rOKYPORIAY AonyTerpasipy (18,9% Bia 3aranbHol Aosw|, N-aeankinysanun metabonity (3,6% 8ig 3aransHor £034) | MeTabonITy, YTBOPEHOTO WARXOM OKUCAEHHA BEH3UN0BMM
syrneuem (3,0% sig 3aransHol goau).

Nikapceka 83aemoaia

In vitro, AQNYTErpaBip He nokasas ani Npamoro ani cnabkoro iuribipysannna (IC 50> 50 mum) depmenTie P450 (CYP) 1A2, CYP2A6, CYPZB6, CYP2CS, CYP2C9, CYP2C19, CYP2D6
CYP3A, ypuamnHy audocdary raouof iny rpaxcdepaan (BCT) 141 abo UGT2B7, abo rpancnoprepie Pgp, BCRP, Bsep, OATP1B1, OATP1B3, OCT1, MATE2-K, MRP2 abo MRP4,
In vitro, gonyTerpasip ve sukaukas CYPLA2, CYP2B6 abo CYP3AA. Ha niacTasi yns AaHuK, He O4IKYETbCA BAWBY AONYTErPaBipy Ha GapMaKOKIHETHRY NiKapChRMX zacobis, Ak €
cy6cTpaTamu ocHoBHUX depmenTie abo TpaHenopTepie (AMBITLCA pozain 4.5). :

In vitro, aonyTerpasip He € cybcTpatom nioacskoro OATP 181, 183 OATP abo OCT L

Poznag

[LonyTerpasip mae nepiog Hanispoanaay ~ 14 rognu. Y BIJ-HbIkoBaHMK NALIERTIE QHEBMAHKI KAIPEHC MPY NEPOPANEHOMY NPUIMAHHI NpenapaTy {CL/F) cranoBuTs npubaniHo
1 nfrog,, 3rigHO 3 gaHKUMK EHANIZY NONYAALIAHOT BaPMaKORIHETHRI

NiHiAKICTs/HENIHIAHICTE. MIHIAHICTE GBPMBKOKIHETHNI AONYTEIDEBIPY 3aNEMNTE 8i4 A03n | nikapcekol dopmu. Micna nepopansHoro BBeaeHHA TabneToK, 38nHaino,
AONYTErP3BIP BUABAAR HENIHIAHY HAPMAKOKIHETHRY MEHLL, Hix Nponopuiine 36nsWerHn konueHTpauii 8 nnasmi eig 2 Ao 100 mr; 04HaK NPUCYTHICTE AonyTerpasipy
36INBWYETHCA NPONOPLIAKY ¥ 25 MI= 40 50 MI-MICTHIA Ta0neTHax, Brumy npendpary npotaiam 24 rogun sGlnswneca NprGAn3IHO yaivi b nopisranni 3 50 mr ognn pas Ha genw.
GapmakoriHeTyHi / bapmanoaMHEMINHI BIAEMOBIAHOCUHW

Y paHACMIZOBAHWX AOC/IAMEHHAX 3 METOK BMIHAYEHHHA ONTUManLHu 403, BUT-1-iHdikonaH| nauienTy, Lo OTPUMYBANKM MOHOTEPANIK A0NYTerpasipom (ING111521),
NPOAEMOHCTPYBANM LBKMAKY | Bl AO3033NEMHY NPOTURIPYCHY BKTUBHICTE, 12 CRpEAHIM 3HumenHAM PHK BII-1 a0 2,5 logl0 Ha 11-h pexs ana go3u 50 mr ao3m. Lo
NpoTHBIpYCHY peanuiio cnoctepirany Big 3 Ao 4 a4ie nichn ocranHboi 4osu 50 mr.

Ocobamsi rpynu naulextis

fim
GapmaKokineTHka aonyTerpasipy 8 10 BI-1-indikoBanux nignitkis 3 gocsiaom anTupeTposipycHal Tepanii (12-18 pokia) nokazana, wo goayrerpaeip Tabnetku 50 mr ogmH pas
Ha AEHb NEPOPansHO B Auce nopi IHIUMM Y EOEKTHBHOCT! 3 AONYTETDEBIPOM Y ADPOCAWX, AKI OTPUMYBANKM AonyTerpasip Tabnetxv 50 mr nepopansHO OAMH Pa3 Ha AeHb.

Jlioau noxunoro Biky

TMonynaWiAHKMA GapmakoKIHETHSHMA aHaNI3 KONYTErPABIPY 3 BUKOPMTTAHHAM AaHnx BUI-1-iHdikoBaHNX AOPOCAWX NOKA3AB BIACYTHICTL GYy.Ab-AKOMD KAIHIMHO 3HAYYLLOTD BRAKBY
Biky Ha Alio gonyTerpasipy.

PapmarokiHeTHuHi AaHi Wwoao aonyTerpaeipy y cy6'extie crapuwe 65 pokie obmeneHi.

HUPKOBA HENOLTATHICTL

HMPKOBMI KNIPEHC HEIMIHEHOT AKTHBHOT PEHOBMHM € HalMEH L IHBHYLLMM LWAAXOM BUBEACHHA AONYTETPasipy. JOCNiAMEHHA GapMaKOKIHETHRI AONYTETPABIPY NPOBOANIN ¥
NALEHTIB 3 TAMKOIO HUPKOBOIO HeaocTaTHicTio (CLer <30 ma / x8.) i, BIANOBIAND, 3A0POBUX MOALIA. Y NALIEHTIE 3 TAMKOI HUPKOBOID HEAOCTATHICTIO Bnaue AonyTerpasipy Gys
SHWHEHHI NPUBAKIHO Ha 40%, MexaHiam 3HUHKEHHRA HEBIA0MMit, HOPUIYBaHHA A03YBAHHA BEAMAETLCA HEOBXIAHMM ANA NauieHTie 3 nopyweHHam dyHKUIT Hupok. flonyTerpasip
Tabnerku He Bynu BMBMEH] Y XBODMX Ha Ajani3i

MeyiHkoBa HEAOCTATHICTL ~
LonyTerpasip Hacamnepen MeTaboniayeTuea | BMBOANTLCA Newinkor, OaHopazosy Aozy 50 mr gonyrerpasipy 8Boanny 8 nauieHTam 3 NOMIpHUM l‘lanv'iile'uﬁn'm M&w‘l neviHKmn
(Yainba-Nuwo knacy B) | 8 3g0posum aopocaum. ¥ TOA 4ac, AK 3araneHa KOHUEHTPaUIA gonyTerpasipy B nnazmi byna cxowono, cnompirsmcﬂ\TS paTHe aﬁ!ﬂa@eauﬂ
HE3B8'A3aHOr0 BNAMBY Aonyrerpaslpy ¥ NBLIEHTIB 3 NOMIPHUM NOPYWEHHAM DYHRUTT NediHkm y NOPIBHAHHI 31 340POBMM KOHTPONEM, Hopnwsa A MBYHH}!H ssanﬁc—;‘ru;a Y
BxiAHMM ANA NALIEHTIE 3 NEMKOK Ta NOMIPHOK NEYIHKOBOI HEADCTATHICTIO. BNAKE edexTy BamKol NeYiHKoBOI HEAOCTATHOCTI Ha ¢apmmll muemﬂome;pamp pbne
HE BUBMEHWNA.

Nonimopdiam depmenTis, meTabonnayioums npenapar £ r‘ ; ﬂl fPA
Hemae 4OKa3i8 TOTO, WO 3aranbHMiA NoniMopdizm GeEpMEHTIS, METABOAIZYIOH MK NPENapaT, IMIHIOE GapPMAKOKIHETHRY AOHYQIF!NW?&%‘WQEM‘[_ '
awanial 2 BUKOPUCTaHHAM 3Da3Kie HapmakoreHomiku, 316pani B X041 KNIHIYHMUK 4OCAIKEHD y 3a0p0oBuX Cy6'exTls, Cyb' E"“ﬁgﬂlﬁ}“}} {rﬁ d




noraxuit AoAyTerpasin-meTabosiam, manu 32%-Hiokuuit knipeue aonyterpasipy i ua 46% Buuui nokaziuk AUC 8 nopieHAHHI 3 cyB'exTamu 3 reHOTUNAMM, BCOLIRDBAHKMY 3
HopmansHum meTabonizmom vepes UGTIAL (n=41).

Crate

NonyARuiHWA PK-axanis 3 snkopucraniam o6'eanann hapmanokmHeTnieckue anix 2 @asn 1b i @asm Il y A0pocaix NOKazae KAIHIMHO IHAYAMUA BIKE CTATI Ha A0
AonyTerpasipy.

Paca

MNonynawiAHKWA PK-aHania 3 BUKOpMCTaHHAM 08 'eaHanmy $apmMaroruHeTryeckux Aanux 3 C@azn |ib | @azm lIl y AOPOCAMX HE NOKA3AB KNIHIYHO 3HAYMMOTO BREKTY PACK Ha A1
Aonyrerpasipy. DapMakoKiHETUKA A0NYTErPABIPY NPY BESAEHK] 0AHOPA30B01 403N NEPOPANLHD ANOHCERUM BUNPObYBaHum BurnRgana noaibHo Ao cnocTepekyBanmx
napameTpis y 3axianux (CLLUA) BunpoGyBanmx.

Hoiudiexuin renatury B abo €

MonynAWiRHKI GapMakoriHETHHHWA 3HANI2 NOKA3EB, Wo Bipyc Holldenuil renatuty C He MaB KAIHIMHO 3HaYMMOro BnauBy Ha Ailo gonyTerpasipy. € obmemeni Aami Woao xBOpKX
HoiHeHUIED renatuty B,

6. DapmaueBTHYHI XapaKTepHCTUKI

6.1 flonomimHi peqoBuHK

Adpo mabnemuu:

MaHHUT, MIKPOKPUCTANIYHA UEMON03a, NOBIACH, HETPIKD KPOXMENL, HATPIID creapuadymapar.

Mokpumma nnigku;

Nonisininknopua, makporon 3350, Aiokcua TMTaHY, TaNbK, OKCMA 38NI38 YEPBOHKA.

6.2 HecymicHicte

He 3an0BHIETLCA.

6.3 Tepmin npuaatHocTi

24 micAuj.

6.4 Ocobnuei 3anobimui 3axoam npu 36epiranui

3b6epirati npu Temneparypi He suwe 30 ° C. 36epirati 8 OpuriHanbHii ynakosui.

6.5 Ynakoeka

NEBT-koHTEAHED, Wo MicTWTh 30 Tabnetok.

6.6 IHCTPYKUiA 3 BUKODHCTAHHA | NOBOAMEHHA

Ocobanei BUMOra BiaCyTHI.

7. BNACHMK TOPTIBE/ILHOT MAPKM

AYPOBIHAO

AypoBingo ®apma Minmes,

Inain

8. AATA NEPECNAAY TEKCTY: 25.05.2015

MpovuTaiite Beck et ByKNeT PETensHO, NEPLU Hik NONETI NPHAMATY NiKW, TaK AK BIH MICTUTL Bawausy Ana Bac indopmaujio.

- 36epiraiite yeit GyxneT. Bam mome 3H3406WTHCR MPOYMTETH ROTO 3HOBY.

- AKwo ¥ Bac € AKi-HebyAs ADAATHOBI 3ANUTAHHA, 3BEPHITLCA A0 caoro Aikaps abo gapmauesTta.

- Lleit npenapat npuaxadenui Tinskik ana Bac. He nepesasaiite Aoro inlim. LIe MOME HAWKOAMTH M, HEBITb AKILO 03HaKK ix xeopoBu Taki % cami, AK BaLWOL
- Avwp 1 otpumyeTe Gy db-aki nobiuui edexty, 38epHiThca A0 CBOro Nikapa abo dapmauesta. Lie cTocyeTsen By ab-Arnx MorAUBUX NoGIMHMX eQEKTIB, HE NEPEpPaX0BAHMK B
usomy Bykneti. ueitecn posain 4.

Y ubomy Gykneri

1. Wo rare fonyrerpasip Tabnetsu | 4R HOTD BOHU BMKOPMCTOBYETLCR

2. Nepes Tim, sk npriamati Jonyterpasip Tabnetkn

3. Ak npwiimaty flonyTerpasip Tabnetiu

4. Momnusi nobiumi edert

5. Ak 36epiratu JonyTerpasip Tabnetun

&, fogaTtkoea iHpopmaLia

Aonyrerpasip Tabnetkm

BHonyterpasip TabaeTki MICTATE AKTMBHUA HrpeaieT AonyTerpasip. JonyTerpasip HanewWTs 40 rPYNK aHTHPETPOBIPYCHUX npenaparie nig Hazsow iHribitopw iuTerpaaw (IHI).
Honyrerpasip TabneTii BHKOPMCTOBYIOTLCA 418 NiKyBaHHA BI-iHdekuil (sipyc imyHoaediunty Aloannn) y Aopocawx | nianiTkis crapwe 12 poxie.
Bonyterpasip TabaeTkit He BuAIKOBYHOTE BI/-IHGEKILIO; BOHM IMEHLWYIOTL KINLKICTL BIpyCy B 0praxiami, | TpumaioTs MOro Ha HM3LKOMY piBHi, B peaynsTati Uboro, BOHM TAKOK
36iNbWYIOTH KiAbKICTE CD4-kAiTHH B KpoBi. CD4-KAITHIM — e THN BiNKx KPOB'AHKX KAITWH, AK| BIAITPEI0TL BAXAWBY POAL B HAAAHHI AonomOrk Bawomy opradiamy npu Bopotebi 3
iHperuieD.

He Bci pearyioTe Ha nikysanka flonyterpasip TabneThamu 0aHaKos0. Baw NiKap mMae KOHTROMOBATH BPEKTMBHICTb NIKYBAHHA.

.Qonmrpamp TabneThy 3aB#AM BHKOPMCTOBYETLCA B KOMBIHAUIT 3 IHLMMI BHTHPETPOBIPYCHIUMM Nikamu (koMBinosaHa Tepania). Ans Toro, wob koHTponioeatk ceoio BIS-
Ta3y Ti norip xgopobu, B NOBMHHI NpOADBKYBATH NPMAMATH BCI AiKK, AKUO TinbkK Baw Nikap He NPU3Ha4MTL Bam NPUNUHKTH NprAMaTh ByAb-AK 3 Hmx.

BnacHuk Toprosoi mapku [lonyTerpaeip Tabnerok:

M/s Aypobingo ®apma Nimiten

MnoT Ne 2: Maiitpu Bixap, Ameepner, Xaiaapabag - 500 038, Inain.

BupoBuuk Qonyrerpagip Tabnetox: Aypobinao @apma Nimiteg

HOHIT-VII CE3, TCIIK, MaoT Ne 51, S.Ne 411, 425, 434, 435 1a 458, IpiH Inaactpian Napk, Nonenanni Binagw, [weauepna Mangan, Maxabybxarap ficrpikt, LLitar TenaHrawa,
IHAIA.

1. Wo vaxe fonyterpasip Tabnetku | ANA 4Or0 BOHKW BUKOPHCTOBYIOTLCA.
Oonyrerpasip TaBnetva miCTUTL aKTMBHMWIE IHrpegienT gonyTerpasip. JonyTerpasip HanemuTs A0 FPYNM BHTWPETPOBIPYCHUX NPeNaparia nig Hazeol I»'riﬁl‘rpi:jn _iH‘_re'rpa:u {IHIC).

Donyrerpasip Tabnetku He BunikoeyoTs BIN-iHderuin; Bond 3 YIOTE KINLKICTL BipYCY 8 OPraHiami, | TPMMaIOTL MOro Ha HU3LKOMY PiBHI
36iNbWYOTL KinbkicTe CO4-kniTH 0 Kpooi. CDA-rAiTMHM — Le Tin Binkx KPoE'ANMX KAITMH, AKI Bi4IrPaOTE BAMAKBY PONb B HAZaHHI Y
iHbexuiew,

He Bci pearyioTs Ha nikysanna fonyrerpasip TabneTkamu 0gHaros0. Baw nikap Mae KOHTPONKBATH edEHTUBHICTL niw‘nanu_n._ ol ,. h.
F"f’ii\fﬂ?)\
1p¥7 C. M
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Dlonyterpasip TaBneTu 390:KAK BUKOPUCTOBYETEEA B koMBIHALT 3 IHWMMY aHTHPETPOBIPYCH UMK Aikamu (HomBiHorana Tepania). ng Toro, Wob kowTponosam ceow BUIT-
IHGERUIID T3 3yNMHKTH NoripwenHs Xeopobi, Bu NOBMIKI NPOROEMYBAT NPMAMETH BCI NIk, AKWO TiALKKM Balw AiHap He NPU3HaYKUTL Bam NpunuEmuT npuitmaty Byab-aki 3 Hix.

2. Nepeg Tum, sik npuinmati TaBnetku JonyTerpasip

He npuiimaTtu flonyrerpasip Tabnerkn:

+ Ao y Bac anepris va ponyterpasip a0 ByAb-AKMA 3 IHWWX INTPEAIENTIB LLOFC NpenapaTy (Nepepaxoeaxi B poagini 6).
+ AKWO By NnpHAMAETE NPENapaTt nij Ha3eown aodetuais (ans Nikysauua cepus)

> AxWwo By sBamacTe, Wwo GyAL-ARWA 3 LMK NYHKTIB BigHOCUTECA A0 Bac, noBlgomeTe caoro Nikaps.

n i GimHi 3axoam

38epHITL yBArY Ha Bam MBI CUMITTOMU
Y ABSKMX MOAEI, WO NPUIAMETE NPENapaTh AnA NikyBaHHA BIN-iHdexwl, BUHMKEIOTs 1MW cumnTomu, AKI MOmYTs ByTi cepitoznnmu. o Hux BIAHOCATLCS;

* cUmMNTOMM IHDEKLIT | 3ananerHs

= Bosi, MopCTHiCTs | KicTHORI poanaam B cyrnobax

B#t NOBMHHI 3HATH NPO BAMNMBI DIHAKK T3 CUMMTOMK, 38 AKUMU NOTPIBHO CAIAKYBATH ¥ TOM 4ac AK Bu npuiimaeTe JonyTerpasip Tabnetkw.

< Npounraiite indopmaujiio ulnwi momnusi noBiuki edentun 8 poaaini 4 gavoro Byknery.

3axNCTITH IHWWX N0 AEN

BIN-indeKuin NEPRAAETLER CTATEBUM WARKOM MPW KOHTAKTI 3 RMMOCE, XT0 Mae IHdexruwio, abo wasxom nepegavyi ingi i KPoBi (HanpMKAaA, “epes roaky AnA iy'exulia). Bu

BCe Wwe moeTe nepeaati BIfl npuimaiosi LeR NPENapaT, X048 PUINK IHHYETECA EDEKTUEHOK GHTUPETPOBIPYCHOK Tepanie. O6rosopits 3 Bawum nikapem 3anobisui 3axoam,
HeobxigHi ans 3an0BiraHHA 3aparkeHtn MWK N 4R

Qi

LLj niku He Q30T AiTAM y Bill 40 12 pokis, 3 macowo Tina meHwe 40 kr abo 3 BUN-iHdekuien, cTiltkon A0 Brausy iHwux nikis, noai6Hux JonyTerpasip Tabnetkam. Bukopucranns
Nonyrerpasip Tabnetox 4imsmu v Biui A0 12 A0 CHX Nip HE BUBYEHD.

Inwi nikm i QonyTterpasip TaBnetkn
MoBipoMTe CBOTG NIKAPA, RKWD BM NPHAMEETE, HeAaBHO Npriimanu abo nnanyere npridmaTi Oy Ao-Axi IHWI Niky. Le CTOCYETHCA TAKOM raneHoBi NPenapaTh Ta iHwWi Nikw, kynneui
6e3 peuenTa.

He npuitma flonyrerpasip Tabnetkm cnifbHO 3 HACTYNMHUMK NpENapaTami;

* nodeTtHnla, AKKMA BUKOPUCTOBYETECA ANA NiKY ¥ cepun.

Denki niku MowyTs Bnaveatv Ha edext Jonyterpaeip Tabnetox, abo 3poburu Binbw imosipiumum nobiuni edextw. JonyTerpasip TabneThv TAHOM MOMYTb BAAMBATH HA edexT 8ig
[LEAKMX HLIMX NiKIB.

NoBigombTe cBOTD NIKAPA, AKWD Bu NPUitmacTe Byab-AKKI 3 NiKBPChKUX 33C0BIB 3 HACTYNHOrD CNUCKY:

* Metdopmin, gan nikyBaHua piabety

« Mpenapati WO MaKTs HA3BY BHTALMAK, ANA NIKYBAHHA PO3NAAY WAYHKY | nesii. He npuimaiite anTaunam npotarom 6 roauH nepes npwitomom JonyTerpaeip Tabnetow, abo,
npuUHaimMKl, 2 roguHK NiCAR TOro, AK Bl NpWiAHANK B, ([ueitoca Takom poaain 3).

« loBasku Kansiiio, 3ani3a | nonisitamixis. He npuitmaTtn fo6asku kansuiio, Aobasku 3anisa abo nonisitaminn npotarom 6 roawH Ao npuitomy flonyterpasip Tabnetox, abo,

NPMHEAMHI, 2 roavHK NICAA TOTO, AK 81U NPUAHANK HOTO. (AWBITHCA TaKoW po3ain 3).
« ETpasipun, edasipenly, hocamnperasip/putonasip, Hesipaniy abo Tinpakasl/puToHasip 4R nikyeanna BIN-indexuii

= pudamniynn 408 nikysannn TyGeprynbosy (TE) 1a iHwnx Gakrepiansnnx indexuin
» Qenitoin | penobapbitan, Ans MikyBanHA eninencii

» Owckapbazeniy | kapBamazenid, 4nA NikyBaxHA eni il abo Ginonap posnagis

3eipo6iit 3BMuaitnmnii (Hypericum perforatum), pocaurknui nikapcekii 2acib ana nikyearnn genpecii
abo ¢ WeBTa, AKILO 81 NpUiAMaEETE Byab-aKl 3 Hiux, Baw nikap MOMHE NPMIAHATI PILLEHHA CKOPeryBaTi 403y abo wo noTpiGHi aosatiosl aHanizw.

MNosi 2 CBoro

Barithicte
Axuio By aaritHi, AKWo By 3aparitring, abo AKLWLO BW NNGHYETE MaTH AUTHHY.
- MNorosopits 3i CBOIM Nikapem NPO PU3KKK Ta Nepesary npuiHATTA Jonyrerpasip Tabnetox.

pyAHE BUTOAOBYBAHHA
Hinruy, axi € BIN-nozuT JHET | rogyBaTH AUTUHY rpyasmu, Tomy Wo BUI-IHQEKLLIA MOHe NepesaBaTCs AUTUHI YEDEI FPpY.aHE MONDKOD.

€ Heslgommum Y1 mowyTs chnagosi fonyTerpasip TabneTok NOTRanuMTW B rPYAHE MONOKD.
AKWO BM roAYeETe rpyabmK, 360 AYMAETH NPO rOAYBaHHA rPYAbMM:

=N piTh 3 pem HeraiHo.

Hepysauua TpaHcnopTHUmK 3acobamm abo mexanizmamm

Donyterpasip TaBneThi mMomyTe BUKAMKATH y Bac 3anamopoHeHHn i iHwi noBiuki edexty, axki poBNATL BAC MEHLI NUABHUM.

= He MOMHa KepyBaTH TPAHCNOPTHUMKM 3acobamm abo MmexaHisMamu AKWWO Bu He BnesHen|, Wwo Bu He nig BnauBom Unx edexTie.
3. Ak npuitmatu flonyTerpasip Tabnetkm

3aB#AM NPHIAMATE Ueit NPENapaT IMWE TaK, AK NPU3Ha4MB Nikap. MepesipTe 3 nikapem 360 HapMaLEBTOM, AKILO BX He BNEBHEHI.
* 3BMyaiiHa 4033 CTAHOBKTE 0aHy TabneTry 50 mr oguH pas Ha AeHb; AKWO Bu npuiimacTe Aeaki iHwi nikk (AuBiTecs posain 2, sule ¥ usomy Byrneti), 403a CTAHOBMTL OAHY
Tabnetry 50 mr a8a pa3u Ha gewb, abo

+ [inA nikysanna BIN, Akt CTiIAKKMA A0 IHWKX Nikapcekux 3acobis, noaibrux ao Jonyrerpasip TaGneTtok, 38ndaitna ao3a fonyrerpasip Tabnetok oana Tabnetka 50 mr asa pasu
Ha AeHb.

Baw nikap Gyae npuiamats piweHHs Woao npaswasHol 403w Jonyrerpasip TaGnetok ana Bac.

NpoKOBTHITE TabineTky 3 HEBENMKOW KINLKICTIO piauHw. flonyTerpasip TaBaeTku momHa npuiAmaTh 3 xeio abo Ges,

Konu fonyrerpasip TabneTki NpMAMaIOTLCA ABE Pa3K Ha AEHb, Balw NiKEP MOME NOPaANTH NPUAMATH IX 3 BKEH.

3acrocyeaHuA y aitel Ta nignitkie

Aitv Ta nigaiem y siui sig 12 40 17 poxie | Baroko He meHwwe 40 Kr MOMYTL NPUAMaTK gopocny Ao3y — oaxy TaBnetky (50 mr) paz va peub. flonyTterpasip Taﬁne‘rlm HE Chig
33CTOCOBYBATH Y AiTed Ta nignitkie 3 BUI-inderwien, cTiikon A0 Bnnuey IHwwx nikie, nogibrux fonyterpasip Tabnetkam. - -
AHTaumaMi npenapartu f

AHTaLMAY, WO BUKORUCTOBYIOTLCR ANA NIKYBAHA PO3NAAIB WAYHKY | nevil, MowyTs 3ynuinTh abropbuiio AonyTerpasip Tabnetok Bawm 'ml izpoﬁm forgfe
eheRTUBHUM, ~ |

He npuitmaitte anTaumam npoTarom b roauy nepes npuiomom [lonyterpasip Tabnerok, abo, npunalimyi, Bnpoads Zroadhihicas 1’aF:f- ii‘ﬂt‘;hﬁ e
3aC06M, WO IHMKYIOTH KMCAOTHICTb, TaKI, AK PaHITHAMH | OMENPa30., MOMYTs BYTH NPHUIAKATI DAHOYACHO 3 ﬂunwemqn%ﬁﬁ:(gmwu. 124

—» 38epHiTbCA A0 CBOTO NIKAPA ANA OTPHMMEHHA NOAANb LW pekomeHAaLin Npo NpMAKATTA Npenaparis 3i auumeu!iwxgmc@oq\‘[qaum‘ac '3
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[06aBKK, WO MICTATL KanbUIRA, 3ani30 aBo nonisiTaminm
Do6asku, WO MICTATL KaNLLIR, 3a0i30 aBo NOAIBITAMIHK MOMYTE 3YNUHKUTK NorAWHaHHA Jonyrerpasip Tabnetok Bawum Tinom | 3pobuTi ROro MeHIW EPEKTUEHUM,

He npuiimat aoGasky Wo MICTATL KaNbUIA, 3anizc abo nonisitaminm npoTarom 6 rogwH, nepw His npuiAmatk Tabnetru Oonyterpasip Tabnetnw, abo, no kpainei mepe 2
TOAMHM NICAR TOTD, AK BW NPWAHANK Aoro

= 38epPHITLCR 40 CBOTO NiHAPA ANS OTPUMEHHA NOABIbLIKX PEKOMEHAGUIR NP0 NPUAKSTTA 400aB0K, WO MICTRT Kanbllin, 3ani3o abo nonisitaminm oaHo4acHo 3 fonyTerpasip
Tabnetkamm.

Akwo Bu nepesnwiny go3y fonyrerpasip Tabnetox, veobxigHo
AKIWO 81 NpuAHANK 3a6araro Jonyterpasip TaGnetow, 3sepuitecn 40 nikapn a0 PapmMallen a 38 Nopaaow. AKWO LE MOMNMBO, NoKamiTe iM naxkeT Jonyterpaeip Tabnetox.
Axwo Bu 3a6ynu npuiinary fJonyterpasip Tabnerkn

Akwo By BYBCHO HE NPUANAAW 403y, NPWAMITE §i, AK TiAbKK IragacTe. Ane AKLWO YEProBa 4038 MaE NPUAMATMCE NPOTATOM HACTYNHUX 4-X oAWK, NPONYCTITL AD3Y, ARY He
MPWAHANK BYACHO | NPMAMITE HACTYNHY ¥ 3BM4aRHMA Hac. TOTIM NPOACEMUT NIKYBaHHA, AR | paHiwe.

- He cnig npuitmaT NoABIAHY 403y, WOG KOMNEHCYBATH NPONYILEHY NO3Y,

He 3ynuHalite npuiiom QonyTerpaslp Tabnetox Ge3 KoHcynbTayll i3 nikapem

MNpwnitmaiTe Lonayterpasip TabneTku Becs 4ac y 8iaANcBIAHOCTI A0 NPpMNKcy Baluoro nikapa. He 3ynuHARTE NPUIOM, AKWO [HWe He npunrcado Bawum Aikapem,
AKwo y Bac € aki-Hebyas A0AaTHOBI MMTAHHA, WO CTOCYIOTHCA BUKOPMETAHHA LLOTO NPEnapaTy, 38epHiTecA 40 Nikapa abo dapmauesTa.

4, Momaunei nobivuni edextn

Ak | BCT IHWI NikK, WeR Nnpenapat Mome BUKkAMKaTH NoBivxi edexTy, ane e y BCix nauientie. Axwo Bu npoxoaute nikyeanHa BI-iHdeKwl, MOme ByTH BaKo BUIHIUMTH, 41 €
cumnTom noBisumum edentom [Jonyrerpacip Tabnetok aBo inwmx nikie, axi Bu npuAmacte, abo ue € edenTom Big camol BIN-inderuil, Tomy gyme BamnuBo NoBIAOMAATH
nikapesi npo Byab-Aki 3miHK y ceoemy 3a0poe'T,

Anepriuni peakuii

Lle piako cnoctepiraeTsen y MoAen, aki npuitmaioTs Jlonyterpasip TaBaetkn, CumnTomu xniovaloTs 8 cebe:
*Bucun Ha wripi

= BUCOKY TEMNEPaTYRY (MXOMaHKY)

* Hectauy eneprii (sTomy)

* Habpak, iHoal - o6nuyds abo pota (HBIHKE), BUKAKKEIOYM YTRYAHEHHA AUXalHa

* Goni B M'azax abo cyrnobax.

= 3sepHiTeen [o nikapn weraiino. Baw nikap mMome NpuiHATK piluenHs NPC NpOoBeAeHHA avanials Bawol nevinkm, HUpKis aBo KPoai, | MOME NPMNUCATH NPUMTMHKTH NPUAMATH
Honyterpasip TaGneriu

Ayme nowrpeni nobiuxi edextr

MowyTe BpazuTh Binbw Hix 13 10 noge:

* FonosHui Bink

= MpoHoc

* Xsopobnuee camonoyyTTA (HyaoTa).

MNowmpeni noBiuxi edpenrn

MomyTe Bpaawtv ao 13 10 nioaein:

=Bucun

*Coepbim

*XBopobausui cTaw (BaweoTta)

*Binb y waykry (Gins 8 musoT)

* uckoMPOopT y wueoT (aBaomisansHui)

*BescoHHn

*3aNamopotEHHR

*AHOMENBHI CHIt

*lenpecia (novyTTa rAnBokol NEYAN| | HIKMEMHOCTI)

*Hegonik edeprii (BToma)

s[aau (MeTeopuam)

*NigBMWEHHA PIBHA DEPMEHTIB NEYiHKK

sNigsnweHHA ploxa depmenTis, Axl NPoAYRYIOTECH 8 M'A3ax (kpeatuhdocdorinaiv).
Hessuuaiini nobivni edertu

BOHW MOMYTE TOPKHYTHCA 40 1 3 100 Yonosik:

* 3ananeHHn nedinkm (renatur)

* CyiuMAaneHi gymim | noseainka (ocobnneo y nauienTis, y srux Gyan genpecii abo novxivkl npoBnemu 31 3a0pos’am paniwe)
AKwo v oTpumyeTe By ab-ani nobivui edentv

- 3sepHiTCA A0 €BOrO NiKapA. LIe CTOCYETHCA TaKoW ByAb-AKUX MOMAMBNK NOBIMKHNK ederTis, He nepepaxosanmx y usomy Gykneri,
IHwi mownmnel noBivni edertn

Mioaw, Ak npoxoaaTs kombinoeany Tepanio BU, moxyTe oTpumaTy iHwi nobiuni edert.
Cumnromu ikdexuii i 3ananenn

Nioau 3 npocywyTolo cTagieis BI-inderuii (CHIL) maiots cnabry iMyHHY cucTemy, | Binbll CxuasHi 40 PO3BMTKY CePRO3HMX iHGeRWIA (OnopTYHICTMYHMX IHdeRUIR). Tawi indenuil
MOMYTL BYTH «MOBYEIHMMMY, TA HE BUABNATLCA CABBKOID IMYHHOW CHCTEMORD A0 NOYATKY NiKyBaHHA. MICAA NOYATKY AiKYBaHHA, IMYHHA CHCTEME CTAE CUNBHILONW, i more
ATAKYBETH IHDEHLT, WO MOME BURAMKETH CUMNTOMMK IHGeKUii abo 3ananeHHa. CHMNTOMM 333BMHAR BRKOYBIOTE NMXOMAHKY, 3 TAKOM A2AKI 3 HACTYNHMX:

* TonoeHmi Bine
* Binb B mueoTi
* YIpYAHEHE AUXEHHA .

Y plaKicHux BUNaakax, KONU IMYHHA CMCTeMa CTAE CHALHILIOK, TAKOMK MOMYTE ByTH BpameH] 240p08i TRaHMHM Tina (aymoimyHHi nopywe;gu,s}._'eimmomn a_yrclmyuu’u‘
NOPYLUEHb MOMYTE PDIBMBATUCA KiNbKA MICALIB NICAA TOTO, AK BW NOMHETE NPHAMATH NpENERaTH ANA NikysauHa BLN-ideruii. Cumnromu MOMYTs BKAIOYATH B teber

* CepuebuTra (Wweuakui abo HeperyaapHui nybe) abo Tpemop 2ol
* TinepaKTHBHICTL (HaaAMIpHI 3aHENOKOEHHS | pyX)

* CnabBricTh, NOYMHAKONM 3 PYK | HiF, NPOCYBaH04MCE BrOpY BNPOAOEN Tina. PP EXTOR A .
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Anwo y Bac 3'senauce Gyab-aki cumnTonmm indexwil abo 3ananenns, abo AKWO B NoMITHAK ByAb-AKI 3 NEPEPAXOBAHMX BULLE CMMNTOMIB:
< Heraiino nosigomre ceoro nikapa. He npuimati iHwi Alkm npoTu indexuin be3 koucynurauil nikapa.
Binb, MopcTHicTb | KicThOBI po3nagm y cyrnobax

B Aeakux MIDAER, WO NpoXoAaTe KomBiHoBany Tepanio BI/l-iH@exrui, po3sMeacTsea CTaH, WO MAE HA3BY DCTEOHEKPO3. 38 ULOI0 CTaHY, YaCTUHU KICTHOBO! TKAHMHM MUHYTL YEpPES
IMEHLLEHHA KPOBANDCTAYAHHA KICTHA. BUMABAEHHHA LLOTO CTAHY € Binbl AMOBIpHUM v Nioash:

* AKLWO BOHK NPOX0AWAK KOMBIHOBAHY TEpanin NPOTATOM TRMBANOID Yacy

» AKWLO BOHK TEKOMW NPUAMEIN NPOTHEENENLHI NPENapaTy, Wo MaKiTe Ha3BY KOPTUKOCTEROIAN

* AKWLO BOHY BMMBAIOTH @NKOTONL

* Akwo ix IMyHHE cucTema gyme cnabka

* AKLLO BOHKW MatOTb HaA/MWKOBY Bary.

O3HaKK OCTEOHEKPO3Y BKAKOHAIOTL B cebe:

* CryTicTe ¥ cyrnobax

» Boni 18 guckombopt y cyrnobax (ocobameo y crern), konidi abo naeyi)

* CHnagMicTe pyxy.

AKWO BY NOMITHAK BYAb-HKI 3 LWIX CUMITTOMIB:

-» NoeigomTe cBOro nikaps.

5. Ak 3bepiratm fJonyrerpasip Tabnetku

TpumaiiTe yer NPEN3paT NO3a NOAEM 30PY AITER | B HEADCTYMHUX ANA HUX MICLAX.

He BMROpUCTOBYATE LEA Npenapar Nicns 3akiHYeHHR TEPMINY NPUAATHOCT, 3a3Haqenoro nicns «EXP» Ha kopoBui Ta naawyj.

Llei npenapat He Bumarae Akux-Hebyas cnewianshnx ymos 36epiranna.

He surmgaiTy Byas-ari nikk vepes crivki Boam abo 3 nobyTosumu Bigxoaamm. 3nuTante Baworo apmauesTa, Ak BUKMHYTW Niku, Akl Bu Binble He BukopucToByETe. Ll 3axoan
LAONOMOMYTh 3GXMCTUTI HABKONMUIKE CEPEAOBMULE,

6. Aopatkoea indopmauin '

Wo micraTe Qonyterpasip Tabnerku

- AKTUBHA peNoBuHAa — A0NYTErpasip. KomHa TabneTka micTHTL HaTpilo AonyTerpasip 8 exeisanenti Ao 50 Mr gonyTerpasipy.

- IHLWMMM IHFPEAIEHTMN TABNETHM € MEHIT, MIKPOKPHETANIYHA UENION03a, NOBIAOH, HATPIID KPOXMANID TAIKONAT, HATRIKD CTeapuAdymapar.
- [HWMMM THFPEAIERTEMM B AIBHOBOMY NOKPUTTI TaBNETKY € NosiBiHinOBMA CMPT, Makporon 3350, AIOKCUA TUTaHY, TaNbK, OKCUA, 331133 YePBOHM.
Burasg flonyverpasip TaGnevoK i amicT ynanoBku

DonyTerpasip TaGAeTKU MaKTh HEPBOHYBATO-KOPHYHEBNIA KONLOP, € KPYFAMMM, ABOONYKAMMM, BKPUTMMK 0GONOHKOI Tabnetkamu 3 rpasipysannam «T Binbw 50» Ha ogHomMy
Goui Ta rnaaxmm 3 iHworo Gory.

TabAeTHM 3 NAIBKOBAM NOKPHTTAM BMNYCKAKDTHCA B NARWKAK, WO MicTATs 30 Tabneror.
3siTHicTe npo nobiuni ederti
[nn oTpuMakHa Byae-fkol indopmaul npo AaHui Nikapceriil 3aciB, Byas Nacka, IBEPHITELA A0 MICUEBOTO NPEACTABHMKA BAACHMKA TOProBOI MapKK.

«AKWLO B NOMITHAK Byab-sKnit NDBIYHMA ederT(Th) 3 BUKOPUCTAHHAM LLOro Npenapaty, ByAs Nacka, HeraiHo NoBigoMTe NPo ue Yepes IHTEPHET 33 HACTYNHOK 3APeColD

enexTpoHHol nowrw: pharmacovigilance@aurobindo.com”,
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Indopmanis npo 3acrocyeanHs ikapchxoro | Jo peecTpauifHOro nocsiTueHHs
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SUMMARY OF PRODUCT CHARACTERISTICS
DOLUTEGRAVIR TABLETS 50 mg

1. Name of the Finished Pharmaceutical Product
Dolutegravir Tablets 50 mg

2. Qualitative and quantitative composition
Each film-coated tablet contains dolutegravir sodium equivalent to 50 mg dolutegravir.

For the full list of excipients, see section 6.1.

3. Pharmaceutical form
Dolutegravir Tablets are reddish brown colored, round, biconvex, film coated tablets debossed with ‘T over 50" on one
side and plain on the other side.

4. Clinical particulars

4.1 Therapeutic indications
Dolutegravir Tablets is indicated in combination with other anti-retroviral medicinal products for the treatment of Human
Immunodeficiency Virus (HIV) infected adults and adolescents above 12 years of age.

4.2 Posology and method of administration
Dolutegravir Tablets should be prescribed by physicians experienced in the management of HIV infection.

Posology

Adults

Patients infected with HIV-1 without documented or clinically suspected resistance to the integrase class
The recommended dose of dolutegravir is 50 mg (one tablet) orally once daily.

Dolutegravir Tablets should be administered twice daily in this population when co-administered with some medicines
(e.9. efavirenz, nevirapine, tipranavir/ritonavir, or rifampicin). Please refer to section 4.5.

Patients infected with HIV-1 with resistance to the integrase class (documented or clinically suspected)
The recommended dose of dolutegravir is 50 mg (one tablet) twice daily. The decision to use dolutegravir for such
patients should be informed by the integrase resistance pattern (see section 5.1).

Co-administration of Dolutegravir Tablets with some medicines should be avoided in this population (e.g. efavirenz,
nevirapine, lipranavir/ritonavir, or rifampicin). Please refer to section 4.4 and 4.5.

Missed doses

If the patient misses a dose of Dolutegravir Tablets, the patient should take Dolutegravir Tablets as soon as possible,
providing the next dose is not due within 4 hours. If the next dose is due within 4 hours, the patient should not take the
missed dose and simply resume the usual dosing schedule.

Adolescents aged 12 and above
In adolescents (aged from 12 to 17 years and weighing at least 40 kg) infected with HIV-1 without resistance to the
integrase class, the recommended dose of dolutegravir is 50 mg once daily.

Elderly
There are limited data avallable on the use of dolutegravir in patients aged 65 years and over. There Is no evidence that
elderly patients require a different dose than younger adult patients (see section 5.2).

Renal impairment

No dosage adjustment is required in patients with mild, moderate or severe (CrCl < 30 mL/min, not on dialysis) renal
impairment. No data are available in subjects receiving dialysis although differences in pharmacokinetics are not
expected in this population (see section 5.2).

Hepatic impairment

No dosage adjustment is required in patients with mild or moderate hepatic impairment (Child-Pugh grade A or B). No
data are available in patients with severe hepatic impairment (Child-Pugh grade C); therefore dolutegravir should be
used with caution in these patients (see section 5.2).

Paediatric population
The safety and efficacy of Dolutegravir Tablets in children aged less than 12 years or welghing less=than-40 kg has not
vet been established. In the presence of Integrase inhibltor resistance, there are insufficient d teﬂtmta a dose
for Dolutegravir Tablets in children and adolescents. Currently available data are describe Y
but no recommendation on a posology can be mades.

Method of administration slogrnny
Oral use. 2\ i 27
Dolutegravir Tablets can be taken with or without food (see section 5.2). In the presence 'of integrase class reSistarice,
Dolutegravir Tablets should preferably be taken with food to enhance exposure (panlcﬁ n’tl}\,l_gz '@b’r‘i‘l
mutations) (see section 5.2). , S}

4.3 Contraindications




Hypersensmw’ryt“otheactwe substance or to any of the excipients listed in section 6.1. Co-administration with dofetilide 3 5
(see section 4.5).

4.4 Special warnings and precautions for use
While effective viral suppression with antiretroviral therapy has been proven to substantially reduce the risk of sexual
transmission, a residual risk cannot be excluded. Precautions to prevent transmission should be taken in accordance

with national guidelines.

Integrase class resistance of particular concern

The decision to use dolutegravir in the presence of integrase class resistance should take into account that the activity of
dolutegravir is considerably compromised for viral strains harbouring Q148+>2 secondary mutations from G140A/C/S,
E138A/K/T, L74I (see section 5.1). To what extent dolutegravir provides added efficacy in the presence of such integrase
class resistance is uncertain.

Hypersensitivity reactions

Hypersensitivity reactions have been reported with dolutegravir, and were characterized by rash, constitutional findings,
and sometimes, organ dysfunction, including severe liver reactions. Dolutegravir and other suspect agents should be
discontinued immediately if signs or symptoms of hypersensitivity reactions develop (including, but not limited to,
severe rash or rash accompanied by raised liver enzymes, fever, general malaise, fatigue, muscle or joint aches, blisters,
oral lesions, conjunctivitis, facial oedema, eosinophilia, angioedema). Clinical status including liver aminotransferases
and bilirubin should be monitored. Delay in stopping treatment with dolutegravir or other suspect active substances
after the onset of hypersensitivity may result in a life-threatening allergic reaction.

Immune Reactivation Syndrome

In HIV-infected patients with severe immune deficiency at the time of institution of combination antiretroviral therapy
(CART), an inflammatory reaction to asymptomatic or residual opportunistic pathogens may arise and cause serious
clinical conditions, or aggravation of symptoms. Typically, such reactions have been observed within the first few weeks
or months of initiation of CART. Relevant examples are cytomegalovirus retinitis, generalised and/or focal mycobacterial
infections, and Pneumocystis jirovecii pneumonia. Any inflammatory symptoms should be evaluated and treatment
instituted when necessary. Autoimmune disorders (such as Graves' disease) have also been reported to occur in the
setting of immune reconstitution, however, the reported time to onset is more variable and these events can occur many
months after initiation of treatment.

Liver biochemistry elevations consistent with immune reconstitution syndrome were observed in some hepatitis B
and/or C co-infected patients at the start of dolutegravir therapy. Monitoring of liver biochemistries is recommended in
patients with hepatitis B and/or C co-infection. Particular diligence should be applied in initiating or maintaining effective
hepatitis B therapy (referring to treatment guidelines) when starting dolutegravir-based therapy in hepatitis B co-infected
patients (see section 4.8).

Opportunistic infections

Patients should be advised that dolutegravir or any other antiretroviral therapy does not cure HIV infection and that they
may still develop opportunistic infections and other complications of HIV infection. Therefore, patients should remain
under close clinical observation by physicians experienced in the treatment of these associated HIV diseases.

Drug interactions

Factors that decrease dolutegravir exposure should be avoided in the presence of integrase class resistance. This
includes co-administration with medicinal products that reduce dolutegravir exposure (e.g. magnesium/ aluminium
containing antacid, iron and calcium supplements, multivitamins and inducing agents, tipranavir/ritonavir, riftampicin
and certain anti-epileptic drugs) (see section 4.5).

Metformin concentrations may be increased by dolutegravir. Patients should be monitored during therapy and a dose
adjustment of metformin may be required (see section 4.5).

Osteonecrosis

Although the aetiology is considered to be multifactorial (including corticosteroid use, biphosphonates, alcohol
consumption, severe immunosuppression, higher body mass index), cases of osteonecrosis have been reported in
patients with advanced HIV-disease and/or long-term exposure to CART. Patients should be advised to seek medical
advice if they experience joint aches and pain, joint stiffness or difficulty in movement.

4.5 Interaction with other medicinal products and other forms of interaction
Effect of other agents on the Dharmacokmerfcs of do!ureaw

Dolutegravir is eliminated mainly through metabolism by UGT1A1. Dolutegravir is also a substfat
CYP3A4, Pgp, and BCRP; therefore medicinal products that induce those enzymes may d
concentration and reduce the therapeutic effect of dolutegravir (see Table 1). Co-administrati:
medicinal products that inhibit these enzymes may increase dolutegravir plasma concentrat

APERT

The absorption of dolutegrawr is reduced by certain anti-acid agents (see Table 1) TPV IC , Neo

a CYP3A4 probe. Based on in vivo and/or in vitro data. dolutearavir is not expected to affect the Dharmacokmetlcs of 4



medicinal ;')roducts that are substrates of any major eﬁzyme or transporter such as CYP3A4, CYP269 and P-gp (for 3 4
more information see section 5.2).

In vitro, dolutegravir inhibited the renal organic cation transporter 2 (0CT2) and multidrug and toxin extrusion
transporter (MATE) 1. In vivo, a 10-14% decrease of creatinine clearance (secretory fraction is dependent on OCT2 and
MATE-1 transport) was observed in patients. /n vivo, dolutegravir may increase plasma concentrations of medicinal
products in which excretion is dependent upon OCT2 or MATE-1 (e.g. dofetilide, metformin) (see Table 1 and section
4.3).

In vitro, dolutegravir inhibited the renal uptake transporters, organic anion transporters (OAT1) and OAT3. Based on
the lack of effect on the in vivo pharmacokinetics of the OAT substrate tenofovir, in vivo inhibition of QAT is unlikely.
Inhibition of OAT3 has not been studied /n vivo. Dolutegravir may increase plasma concentrations of medical products
in which excretion is dependent upon OAT3.

Established and theoretical interactions with selected antiretrovirals and non-antiretroviral medicinal products are listed
in Table 1.

Interaction table

Interactions between dolutegravir and co-administered medicinal products are listed in Table 1 (increase is indicated as
“T" decrease as “L", no change as “«”, area under the concentration versus time curve as “AUC”, __imum observed
concentration as “C_", concentration at end of dosing interval as “C").

! max

Tahle 1: Drug Interactions

Medicinal products Interaction Recommendations concerning
by therapeutic areas Geometric mean change (%) co-administration
HIV-1 Antiviral Agents
Non-nucleoside Reverse Transcriptase Inhibitors
Etravirine Dolutegravir 4 Etravirine decreased plasma
AUC 1 71% dolutegravir concentration, which
Cox 4 52% may result in loss of virologic
CJ88% response and possible resistance
Etravirine <> to dolutegravir. Dolutegravir should
(induction of UGT1A1 and not be used with etravirine without
CYP3A enzymes) co-administration of atazanavir/
ritonavir, darunavir/ritonavir or
lopinavir/ritonavir (see further below
in table).
Efavirenz Dolutegravir 4 The recommended dose of
AUC | 57% dolutegravir is 50 mg twice daily
Cmax | 39% when co-administered with
Cl 75% efavirenz. In the presence of
Efavirenz < (historical controls) integrase class resistance alternative
(induction of UGT1A1 and combinations that do not include
CYP3A enzymes) efavirenz should be considered (see
section 4.4).
Nevirapine Dolutegravir 4 The recommended dose of
(Not studied, a similar reduction in dolutegravir is 50 mg twice daily
exposure as observed with efavirenz when co-administered with
is expected, due to induction) nevirapine. In the presence of
integrase class resistance alternative
combinations that do not include
nevirapine should be considered
(see section 4.4).
Rilpivirine Dolutegravir «»
AUC T 12%
Cmax T 13%
CT22%
Rilpivirine <
Nucleoside Reverse Transcriptase Inhibitors
Tenofovir Dolutegravir «»
AUC T 1%
Cmax 1 3%




UL 8%
Tenofovir «»

Protease Inhibitors

Atazanavir

Dolutegravir T

AUC T 91%

Cmax T 50%

C T180%

Atazanavir < (historical controls)
(inhibition of UGT1A1 and

No dose adjustment is necessary.

CYP3A enzymes)
Atazanavir/ritonavir Dolutegravir T No dose adjustment is necessary.
AUC T 62%
Cmax T 34%
CT121%
Atazanavir &
Ritonavir &
(inhibition of UGT1A1 and
CYP3A enzymes)
Tipranavit/ritonavir Dolutegravir 1 The recommended dose of
(TPV+RTV) AUC | 59% dolutegravir is 50 mg twice daily
Cmax | 47% when co-administered with
Cl76% tipranavir/ritonavir the absence of
(induction of UGT1A1 and integrase class resistance. In the
CYP3A enzymes) presence of integrase class

resistance this combination should
be avoided (see section 4.4).

Fosamprenavir/

Dolutegravir 1

No dose adjustment is necessary in

ritonavir (FPV+RTV) AUC | 35% the absence of integrase class
Cmax 4 24% resistance. In the presence of
CJ49% integrase class resistance alternative
(induction of UGT1A1 and combinations that do not include
CYP3A enzymes) fosamprenavir/ ritonavir should be

considered.

Nelfinavir Dolutegravir < No dose adjustment is necessary.
(Not studied)

Darunavir/ritonavir Dolutegravir . No dose adjustment is necessary.
AUC | 32%
Cmax | 11%
C24 1 38%
(induction of UGT1A1 and
CYP3A enzymes)

Lopinavir/ritonavir Dolutegravir < No dose adjustment is necessary.
AUC | 3%
Cmax < 0%
C24 1 6%

Protease Inhibitors and Non-nucleoside Reverse Transcriptase Inhibitors combinations

Lopinavir/ritonavir +

Dolutegravir <

No dose adjustment is necessary.

etravirine AUC T10%

Cmax T 7%

CT28%

LPV &

RTV —> / .i:_i\!__
Darunavir/ritonavir + Dolutfgravir i No dose adjfféf}’rﬁentcisﬁfé’negsa
etravirine AUC | 25% (= (VKPR AT I

Cmax 4 12% s "';i"‘ f*fkﬁﬁé"mg’fwﬁ” =

Cl37% TPy 1C.\%h 21508108

DRV > \3,\*(:; Ne2

RTV & ‘Q-% 218
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Medicinal products
by therapeutic areas

Interaction
Geometric mean change (%)

Recommendations concerning
co-administration

Other Antiviral agents

Telaprevir Dolutegravir T No dose adjustment is necessary.
AUC T 25%
Cmax T 19%
CT37%
Telaprevir «
(historical controls)
(inhibition of CYP3A enzyme)
Boceprevir Dolutegravir « No dose adjustment is necessary.
AUC T 7%
Cmax T 5%
CT8%
Boceprevir <>
(historical controls)
Other agents
Antiarrhythmics
Dofetilide Dofetilide T Dolutegravir and dofetilide co-
(Not studied, potential increase via administration is contraindicated
inhibition of OCT2 transporter) due to potential life-threatening
toxicity caused by high dofetilide
concentration (see section 4.3).
Anticonvulsants
Oxcarbamazepine Dolutegravir 1 Co-administration with these
Phenytoin (Not studied, decrease expected due enzyme inducers should be avoided.
Phenobarbital to induction of UGT1A1 and

Carbamazepine

CYP3A enzymes)

Azole anti-fungal agents

Ketoconazole
Fluconazole
Itraconazole
Posaconazole
Voriconazole

Dolutegravir &
(Not studied)

No dose adjustment is necessary.
Based on data from other CYP3A4
inhibitors, a marked increase is not
expected

Herbal products

St. John's wort

Dolutegravir 4

(Not studied, decrease expected
due to induction of UGT1A1 and
CYP3A enzymes)

Co-administration with St. John's
wort is strongly discouraged.

Antacids and supplements

Magnesium/
aluminium-containing
antacid

Dolutegravir 1

AUC | 74%

Cmax | 72%

(Complex binding to polyvalent ions)

Magnesium/ aluminium-containing
antacid should be taken well
separated in time from the
administration of dolutegravir
(minimum 2 hours after or 6 hours
before).

Calcium supplements

Dolutegravir |

AUC | 39%

Cmax 4 37%

C24 | 39%

(Complex binding to polyvalent ions)

Calcium supplemﬁﬂtsj-u 1

supplements;fmu amins,
should be ellse aratgg
time fro

rayidy

Iron supplements

Dolutegravir |
AUC | 54%
Cmax | 57%
C24 | 56%

I mimnmlans hilcmdicmme da mabnialawmed famal

dolut A
o(r]g ﬁgﬂﬂ‘ﬁhfpregﬂﬁmm )
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Multivitamin Dolutegravir 4
AUC | 33%
Cmax | 35%
c24 | 32%
(Complex binding to polyvalent ions)
Corticosteroids
Prednisone Dolutegravir & No dose adjustment is necessary.
AUC T 11%
Cmax T 6%
CT17%
Antidiabetics
Metformin Metformin T Close monitoring of metformin
Dolutegravir < efficacy and safety is recommended
(Not studied. Increase of when starting or stopping
metformin expected, due to dolutegravir in patients receiving
inhibition of OCT-2 transporter) metformin. A dose adjustment of
metformin may be necessary.
Antimycobacterials
Rifampicin Dolutegravir | The recommended dose of
AUC | 54% dolutegravir is 50 mg twice daily
Cmax { 43% when co-administered with
Cl72% rifampicin in the absence of
(induction of UGT1A1 and integrase class resistance. In the
CYP3A enzymes) presence of integrase class
resistance this combination should
be avoided (see section 4.4).
Rifabutin Dolutegravir «» No dose adjustment is necessary.
AUC 1 5%
Cmax T 16%
Cl30%
(induction of UGT1A1 and
CYP3A enzymes)
Oral contraceptives
Ethinyl estradiol (EE) Dolutegravir < Dolutegravir had no
and Norelgestromin EE & pharmacodynamic effect on
(NGMN) AUC T 3% Luteinizing Hormone (LH), Follicle
Cmax 1 1% Stimulating Hormone (FSH) and
NGMN « progesterone. No dose adjustment
AUC | 2% of oral contraceptives is necessary
Cmax { 11% when co-administered with
dolutegravir.
Analgesics
Methadone Dolutegravir <> No dose adjustment is necessary of
Methadone < either agent.
AUC I 2%
Cmax & 0%
Cl1%

Paediatric population

Interaction studies have only been performed in adults.
4.6 Fertility, pregnancy and lactation

Pregnancy

There are limited amount of data from the use of dolutegravir in pregnant women. The effect of éej tegrgslfmwj s
pregnancy is unknown. In reproductive toxicity studies in animals, dolutegravir was shown to cross # Ié’é a A
studies do not indicate direct or indirect harmful effects with respect to reproductive toxicity (see SP, ]
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Dolutegravir should be used during pregnancy only if the expected benefit justifies the potential risk to eJme. (3
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It is unknown whether dolutegravir is excreted in human milk. Available toxicological data in animals has shown

excretion of dolutegravir in milk. In lactating rats that received a single oral dose of 50 mg/kg at 10 days postpartum,
dolutegravir was detected in milk at concentrations typically higher than blood. It is recommended that HIV infected
women do not breast-feed their infants under any circumstances in order to avoid transmission of HIV.

Fertility
There are no data on the effects of dolutegravir on human male or female fertility. Animal studies indicate no effects of

dolutegravir on male or female fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

There have been no studies to investigate the effect of dolutegravir on driving performance or the ability to operate
machines. However, patients should be informed that dizziness has been reported during treatment with dolutegravir.
The clinical status of the patient and the adverse reaction profile of dolutegravir should be borne in mind when
considering the patient’s ability to drive or operate machinery.

4.8 Undesirable effects

Summary of the safety profile

The safety profile is based on pooled data from Phase IIb and Phase lll clinical studies in 1222 previously untreated
patients, 357 previously treated patients unexposed to integrase inhibitors and 264 patients with prior treatment failure
that included an integrase inhibitor (including integrase class resistance). The most severe adverse reaction, seen in
an individual patient, was a hypersensitivity reaction that included rash and severe liver effects (see section 4.4). The
most commonly seen treatment emergent adverse reactions were nausea (13%), diarrhoea (18%) and headache (13%).
The safety profile was similar across the different treatment populations mentioned above. Tabulated list of adverse
reactions

The adverse reactions considered at least possibly related to dolutegravir are listed by body system, organ class
and absolute frequency. Frequencies are defined as very common (21/10), common (=1/100 to <1/10), uncommon
(=1/1,000 to <1/100), rare (21/10,000 to <1/1,000), very rare (<1/10,000).

Table 2 Adverse Reactions

Immune system disorders Uncommon Hypersensitivity (see section 4.4)
Uncommon Immune Reconstitution Syndrome
(see section 4.4)**
Psychiatric disorders Common Insomnia
Common Abnormal dreams
Nervous system disorders Very common Headache
Common Dizziness
Gastrointestinal disorders Very common Nausea
Very common Diarrhoea
Common Vomiting
Common Flatulence
Common Upper abdominal pain
Common Abdominal pain
Common Abdominal discomfort
Hepatobiliary disorders Uncommon Hepatitis
Skin and subcutaneous tissue disorders Common Rash
Common Pruritus
General disorders and administration Common Fatigue —
site conditions AN
Investigations Common Alanine aminotran ffgﬁ 3 e/(AI,;[,)ﬂarED‘tir;.a
Aspartate aminotrggz?aﬁé”(n&ﬁlale ians
Common Creatine phosph?i{ié' 58 |CPR .

W\ =\ (AEHTEGIKWIAHKE ko

**see below under Description of selected adverse reactions. - FUNENE RNS0sI0m
LHPEXKTOP A \‘5,,[;r
o , TPY TC. ‘h\
Description of selected adverse reactions \%
Changes in laboratory biochemistries

Ilnaranman in rariima arantininn anniread waithin tha firnt wanls Af trantrmant with dalbiidanaranier and ramainad atahlh thranah
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48 weeks. A mean change from baseline of 9.96 pmol/L was observed after 48 weeks of treatment. Creatinine increases
were comparable by various background regimens. These changes are not considered to be clinically relevant since they
do not reflect a change in glomerular filtration rate.

Co-infection with Hepatitis B or C

In Phase Ill studies patients with hepatitis B and/or C co-infection were permitted to enrol provided that baseline liver
chemistry tests did not exceed 5 times the upper limit of normal (ULN). Overall, the safety profile in patients co-infected
with hepatitis B and/or C was similar to that observed in patients without hepatitis B or C co-infection, although the
rates of AST and ALT abnormalities were higher in the subgroup with hepatitis B and/or C co-infection for all treatment
groups.

Liver chemistry elevations consistent with immune reconstitution syndrome were observed in some subjects with
hepatitis B and/or C co-infection at the start of dolutegravir therapy, particularly in those whose anti-hepatitis B therapy
was withdrawn (see section 4.4).

Immune response syndrome

In HIV-infected patients with severe immune deficiency at the time of initiation of combination antiretroviral therapy
(CART), an inflammatory reaction to asymptomatic or residual opportunistic infections may arise. Autoimmune
disorders (such as Graves' disease) have also been reported; however, the reported time to onset is more variable and
these events can occur many months after initiation of treatment (see section 4.4).

Paediatric population
Based on limited available data in adolescents (12 to less than 18 years of age and weighing at least 40 kg), there were
no additional types of adverse reactions beyond those observed in the adult population.

4.9 Overdose

There is currently limited experience with overdosage in dolutegravir.

Limited experience of single higher doses (up to 250 mg in healthy subjects) revealed no specific symptoms or signs,
apart from those listed as adverse reactions.

Further management should be as clinically indicated or as recommended by the national poisons centre, where
available. There is no specific treatment for an overdose of dolutegravir. If overdose occurs, the patient should be
treated supportively with appropriate monitoring, as necessary. As dolutegravir is highly bound to plasma proteins, it is
unlikely that it will be significantly removed by dialysis.

5. Pharmacological properties

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Antivirals for systemic use, other antivirals, ATC code: JOSAX12

Mechanism of action
Dolutegravir inhibits HIV integrase by binding to the integrase active site and blocking the strand transfer step of
retroviral Deoxyribonucleic acid (DNA) integration which is essential for the HIV replication cycle.

Pharmacodynamic effects

Antiviral activity in cell culture

The IC50 for dolutegravir in various labstrains using PBMC was 0.5 nM, and when using MT-4 cells it ranged from 0.7-2
nM. Similar IC50s were seen for clinical isolates without any major difference between subtypes; in a panel of 24 HIV-1
isolates of clades A, B, G, D, E, F and G and group O the mean IC50 value was 0.2 nM (range 0.02-2.14). The mean IC50
for 3 HIV-2 isolates was 0.18 nM (range 0.09-0.61).

Antiviral activity in combination with other antiviral agents

No antagonistic effects in vitro were seen with dolutegravir and other antiretrovirals tested: stavudine, abacavir,
efavirenz, nevirapine, lopinavir, amprenavir, enfuvirtide, maraviroc and raltegravir. In addition, no antagonistic effects
were seen for dolutegravir and adefovir, and ribavirin had no apparent effect on dolutegravir activity.

Effect of human serum
In 100% human serum, the mean protein fold shift was 75 fold, resulting in protein adjusted 1C90 of 0.064 ug/mL.

Resistance

Resistance in vitro
In a study of evolution of resistance in vitro serial passage is used. When the lab-strain HIV-1 111B is.u
over 112 days, mutations selected appeared slowly, with substitutions at positions S153Y and
fold change in susceptibility of 4 (range 2-4). These mutations were not selected in patients treate
the clinical studies. Using strain NL432, mutations E92Q (FC 3) and G193E (also FC 3) were se
has been selected in patients with pre-existing raltegravir resistance who were then treated w
a secondary mutation for dolutegravir). PEATO \K%

In further selection experiments using clinical isolates of subtype B, mutation H263KT\P~;sTsCe'en in.aif five'iSols _ 4 .
20 weeks and onwards). In subtype C (n=2) and A/G (n=2) isolates the integrase substitution R263K:as'$efétted in
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one isolate, and G118R in two isolates. R263K was reported from two ART experienced, INI naive individual paiientsdﬂ
with subtypes B and C in the clinical program, but without effects on dolutegravir susceptibility in vitro. G118R lowers

the susceptibility to dolutegravir in site directed mutants (FC 10), but was not detected in patients receiving dolutegravir

in the Phase Il program.

Primary mutations for raltegravir/elvitegravir (Q148H/R/K, N155H, Y143R/H/C, E92Q and T66l) do not affect the in vitro
susceptibility of dolutegravir as single mutations. When mutations listed as secondary integrase inhibitor associated
mutations (for raltegravir/elvitegravir) are added to these primary mutations in experiments with site directed mutants,
dolutegravir susceptibility is still unchanged (FC <2 vs wild type virus), except in the case of Q148-mutations, where a FC
of 5-10 or higher is seen with combinations of certain secondary mutations. The effect by the Q148-mutations (H/R/K)
was also verified in passage experiments with site directed mutants. In serial passage with strain NL432, starting with
site directed mutants harbouring N155H or £92Q, no further selection of resistance was seen (FC unchanged around 1).
In contrast, starting with mutants harbouring mutation Q148H (FC 1), a variety of secondary mutations were seen with
a consequent increase of FC to values >10.

Clinically relevant phenotypic cut-off value (FC vs wild type virus) has not been determined; genotypic resistance was
a better predictor for outcome.

Seven hundred and five raltegravir resistant isolates from raltegravir experienced patients were analyzed for susceptibility
to dolutegravir. Dolutegravir has a less than or equal to 10 FC against 94% of the 705 clinical isolates.

Resistance in vivo
In previously untreated patients receiving dolutegravir + 2 NRTIs in Phase Ilb and Phase Ill, no development of
resistance to the integrase class, or to the NRTI class was seen (n=1118 follow-up of 48-96 weeks).

In patients with prior failed therapies, but naive to the integrase class (SAILING study), integrase inhibitor substitutions
were observed in 4/354 patients (follow-up 48 weeks) treated with dolutegravir, which was given in combination with an
investigator selected background regimen (BRY). Of these four, two subjects had a unique R263K integrase substitution,
witha _, imum FC of 1.93, one subject had a polymorphic V151V/I integrase substitution, with _,.imum FC of 0.92, and
one subject had pre-existing integrase mutations and is assumed to have been integrase experienced or infected with
integrase resistant virus by transmission. The R263K mutation was also selected in vitro (see above).

In the presence of integrase class-resistance (VIKING-3 study) the following mutations were selected in 32 patients with
protocol defined virological failure (PDVF) through Week 24 and with paired genotypes (all treated with dolutegravir
50 mg twice daily + optimized background agents): L74L/M (n=1), E92Q (n=2), T97A (n=9), E138K/A/T (n=8), G140S
(n=2), Y143H (n=1), S147G (n=1), Q148H/K/R (n=4), and N155H (n=1) and E157E/Q (n=1). Treatment emergent
integrase resistance typically appeared in patients with a history of the Q148-mutation (baseline or historic). Five further
subjects experienced PDVF between weeks 24 and 48, and 2 of these 5 had treatment emergent mutations. Treatment-
emergent mutations or mixtures of mutations observed were L741 (n=1), N155H (n=2).

Effects on electrocardiogram
No relevant effects were reported on the QTc interval, with doses exceeding the clinical dose by approximately three fold.

Clinical efficacy and safety

Previously untreated patients

The efficacy of dolutegravir in HIV-infected, therapy naive subjects is based on the analyses of 96-week data from two
randomized, international, double-blind, active-controlled trials, SPRING-2 (ING113086) and SINGLE (ING114467).
This is supported by 48 week data from an open-label, randomized and active-controlled study FLAMINGO (ING114915).
In SPRING-2, 822 adults were randomized and received at least one dose of either dolutegravir 50 mg once daily or
raltegravir (RAL) 400 mg twice daily, both administered with either ABC/3TC or TDF/FTC. At baseline, median patient age
was 36 years, 14% were female, 15% non-white, 11% had hepatitis B and/or C co-infection and 2% were CDC Class C,
these characteristics were similar between treatment groups.

In SINGLE, 833 subjects were randomized and received at least one dose of either dolutegravir 50 mg once daily
with fixed-dose abacavir-lamivudine (DTG + ABC/3TC) or fixed-dose efavirenz-tenofovir-emtricitabine (EFV/TDF/FTC).
At baseline, median patient age was 35 years, 16% were female, 32% non-white, 7% had hepatitis C co-infection and
4% were CDC Class C, these characteristics were similar between treatment groups.

The primary endpoint and other week 48 outcomes (including outcomes by key baseline covanat}fm‘fﬁ?
SINGLE are shown in Table 3.

) &
Table 3 Response in SPRING-2 and SINGLE at 48 Weeks (Snapshot algorithm, <50 coéik;?M L) /

Tey s fle u
SPRING-2 SINGLE |
Dolutegravir 50 mg | RAL 400 mg Twice | Dolutegravir 50 ma\\‘;k Q) F\l‘m
Once Daily + 2 Daily + 2 ABC/3TC Once Daily “{-Onge:Dai} aily,
NRTI NRTI N=414
N= 411 N= 411 K4




HIV-1 RNA <50 copies/mL | 88% 85% 88% 81%

Treatment Difference* 2.5% (95% Cl: -2.2%, 7.1%) 7.4% (95% Cl: 2.5%, 12.3%)

Virologic non-responset | 5% 8% 5% 6%

HIV-1 RNA <50 copies/mL by baseline covariates

Baseline Viral Load

(cps/mL)

<100,000 267 /297 (90%) 264 /295 (89%) | 253/280 (90 %) 238/ 288 (83%)

>100,000 94 /114 (82%) 87 /116 (75%) 111 /134 (83%) 100 /131 (76%)

Baseline CD4+

(cells/ mm3)

<200 43 /55 (78%) 34 /50 (68%) 45 /57 (79%) 48/ 62 (77%)

200 to <350 128 /144 (89%) 118/139(85%) | 143/163 (88%) 126 /159 (79%)

=350 190 /212 (90 %) 199/222 (90 %) | 176/194 (91%) 164 /198 (83%)

NRTI backbone

ABC/3TC 145 /169 (86%) 142/164 (87%) | NA NA

216 /242 (89%) 209 /247 (85%) | NA NA

Gender

Male 308 /348 (89%) 305/355(86%) | 307 /347 (88%) 291/ 356 (82%)

Female 53 /63 (84%) 46 / 56 (82%) 57 /67 (85%) 47/ 63 (75%)

Race

White 306 / 346 (88%) 301/352 (86%) | 255/284 (90%) 238 / 285 (84%)

African-America/African 55/ 65 (85%) 50/ 59 (85%) 109 /130 (84%) 99/133 (74%)

Heritage/Other

Age (years)

<50 324 /370 (88%) 312/365(85%) | 319/361 (88 %) 302/ 375 (81%)

>50 37 /41 (90%) 39/ 46 (85%) 45 / 53 (85%) 36/ 44 (82%)

Median CD4 change from | 230 230 246% 187%

Baseline

* Adjusted for baseline stratification factors.

T Includes subjects who changed BR to new class or changed BR not permitted per protocol or due to lack of
efficacy prior to Week 48 (for SPRING-2 only), subjects who discontinued prior to Week 48 for lack or loss of
efficacy and subjects who are =50 copies in the 48 week window.

1 Adjusted mean treatment difference was statistically significant (p<0.001)

=

At week 48, dolutegravir was non-inferior to raltegravir in the SPRING-2 study, and in the SINGLE study dolutegravir +
ABC/3TC was superior to efavirenz/TDF/FTC (p=0.003), table 3 above. In SINGLE, the median time to viral suppression
was shorter in the dolutegravir treated patients (28 vs 84 days, (p<0.0001, analysis pre-specified and adjusted for
multiplicity).

At week 96, results were consistent with those seen at week 48. In SPRING-2, dolutegravir was still non-inferior to
raltegravir (viral suppression in 81% vs 76% of patients), and with a median change in CD4 count of 276 vs 264 cells/
mma3, respectively. In SINGLE, dolutegravir + ABC/3TC was still superior to EFV/TDF/FTC (viral suppression in 80%
vs 72%, treatment difference 8.0% (2.3, 13.8), p=0.006, and with a median change in CD4 count of 325 vs 281 cells/
mm3, respectively.

In FLAMINGO (ING114915), an open-label, randomised and active-controlled study, 484 HIV-1 :
naive adults received one dose of either dolutegravir 50 mg once daily (n=242) or darunavi g
mg/100 mg once daily (n=242), both administered with either ABC/3TC or TDF/FTC. At basefit&
was 34 years, 15% were female, 28% non-white, 10% had hepatitis B and/or C co-infection, a
these characteristics were similar between treatment groups. Virologic suppression "LI;“E\{;-'TT'g{ 3
dolutegravir group (90%) was superior to the DRV/r group (83%) at 48 weeks. T qd;,LEs?te differe
and 95% Cl were 7.1% (0.9, 13.2), p=0.025.

Treatment emergent resistance in previously untreated patients failing therapy




Through 96 weeks in SPRING-2 and SINGLE, and through 48 weeks of therapy in the FLAMINGO study, no cases of 4/_’
treatment emergent resistance to the integrase- or NRTI-class were seen in the dolutegravir-containing arms. For the
comparator arms, the same lack of treatment emergent resistance was also the case for patients treated with darunavir/r

in FLAMINGO. In SPRING-2, four patients in the RAL-arm failed with major NRTI mutations and one with raltegravir
resistance; in SINGLE, six patients in the EFV/TDF/FTC-arm failed with mutations associated with NNRTI resistance, and

one developed a major NRTI mutation.

Patients with prior treatment failure, but not exposed to the integrase class

In the international multicentre, double-blind SAILING study (ING111762), 719 HIV-1 infected, antiretroviral therapy
(ART)-experienced adults were randomized and received either dolutegravir 50 mg once daily or raltegravir 400 mg
twice daily with investigator selected background regimen consisting of up to 2 agents (including at least one fully active
agent). At baseline, median patient age was 43 years, 32% were female, 50% non-white, 16% had hepatitis B and/or C
co-infection, and 46% were CDC Class C. All patients had at least two class ART resistance, and 49% of subjects had at
least 3-class ART resistance at baseline.

Week 48 outcomes (including outcomes by key baseline covariates) for SAILING are shown in Table 4.
Table 4 Response in SAILING at 48 Weeks (Snapshot algorithm, <50 copies/mL)

Dolutegravir 50 mg RAL 400 mg Twice
Once Daily + BR Daily + BR
N=354§ N=361§
HIV-1 RNA <50 copies/mL 71% 64%
Adjusted treatment differencet 7.4% (95% Cl: 0.7%, 14.2%)
Virologic non-response 20% 28%
HIV-1 RNA <50 copies/mL by baseline covariates
Baseline Viral Load (copies/mL)
<50,000 copies/mL 186 /249 (75%) 180/ 254 (71%)
>50,000 copies/mL 65/ 105 (62%) 50/ 107 (47%)
Baseline CD4+ (cells/ mma3)
<50 33/ 62 (53%) 30/59 (51%)
50 to <200 77 /111 (69%) 76 /125 (61%)
200 to <350 64 /82 (78%) 53/79 (67%)
>350 77199 (78%) 71/98 (72%)
Background Regimen
Genotypic Susceptibility Score™ <2 155/216 (72%) 129 /192 (67%)
Genotypic Susceptibility Score* =2 96/138 (70%) 101 /169 (60%)
Use of DRV in background regimen
No DRV use 143 /214 (67%) 126 /209 (60%)
DRV use with primary Pl mutations 58/ 68 (85%) 50/75 (67%)
DRV use without primary Pl mutations 50/ 72 (69%) 54 /77 (70%)
Gender
Male 172 /247 (70%) 156 /238 (66%)
Female 79/107 (74%) 74 /123 (60%)
Race
White 133 /178 (75%) 125 /17 N
African-America/African Heritage/Other 118 /175 (67%) 105 MS}SWT *" 3
Age (years) { _;r 55 X ROKYMENTIS
<50 196 / 269 (73%) 1 170 277 (82%) L1 HA) | =
50 55/ 85 (65%) 4y r ﬂ@g%)}é?é? s
HIV sub type N Syl
Clade B 173/ 241 (72%) 159 / 246 is'st ; »



Clade C 34/ 55 (62%) 29/ 48 (60%)
Othert 43/ 57 (75%) 42/ 67 (63%)
Mean increase in CD4+ T cell (cells/mm3) 162 153

1 Adjusted for baseline stratification factors.

§ 4 subjects were excluded from the efficacy analysis due to data integrity at one study site

* The Genotypic Susceptibility Score (GSS) was defined as the total number of ARTs in BR to which a subject’s viral
isolate showed susceptibility at baseline based upon genotypic resistance tests.

t Other clades included: Complex (43), F1 (32), A1 (18), BF (14), all others <10.

In the SAILING study, virologic suppression (HIV-1 RNA <50 copies/mL) in the Dolutegravir Tablets arm (71%) was
statistically superior to the raltegravir arm (64%), at Week 48 (p=0.03). Statistically fewer subjects failed therapy
with treatment-emergent integrase resistance on Dolutegravir Tablets (4/354, 1%) than on raltegravir (17/361, 5%)
(p=0.003) (refer to section Resistance in vivo above for details).

Patients with prior treatment failure that included an integrase inhibitor (and integrase class resistance)

In the multicentre, open-label, single arm VIKING-3 study (ING112574), HIV-1 infected, ART-experienced adults with
virological failure and current or historical evidence of raltegravir and/or elvitegravir resistance received Dolutegravir
Tablets 50 mg twice daily with the current failing background regimen for 7 days but with optimised background ART
from Day 8. The study enrolled 183 patients, 133 with INI-resistance at Screening and 50 with only historical evidence
of resistance (and not at Screening). Raltegravir/elvitegravir was part of the current failing regimen in 98/183 patients
(part of prior failing therapies in the others). At baseline, median patient age was 48 years, 23% were female, 29% non-
white, and 20% had hepatitis B and/or C co-infection. Median baseline CD4+ was 140 cells/mm3, median duration of
prior ART was 14 years, and 56% were CDC Class C. Subjects showed multiple class ART resistance at baseline: 79%
had >2 NRTI, 75% =1 NNRTI, and 71% =2 Pl major mutations; 62% had non-R5 virus.

Mean change from baseline in HIV RNA at day 8 (primary endpoint) was -1.4log10 copies/mL (95% CI -1.3 - -1.5l0g10,
p<0.001). Response was associated with baseline INI mutation pathway, as shown in Table 5.

Table 5 Virologic response (day 8) after 7 days of functional monotherapy, in patients with RAL/EVG as part of current
failing regimen, VIKING 3

Baseline parameters DTG 50 mg BID
N=88*

n Mean (SD) Plasma HIV-1 Median
RNA log10 ¢/mL

Derived IN mutation group at Baseline with
ongoing RAL/EVG

Primary mutation other than Q148H/K/Ra 48 -1.59 (0.47) -1.64

Q148+1 secondary mutationb 26 -1.14 (0.61) -1.08

0148+>2 secondary mutationsb 14 -0.75 (0.84) -0.45

® gf 98 on RALVEVG as part of current failing regimen, 88 had detectable primary INI mutations at Baseline and a
ay

8 Plasma HIV-1 RNA outcome for evaluation
a Included primary IN resistance mutations N155H, Y143C/H/R, T66A, E92Q
b Secondary mutations from G140A/C/S, E138A/K/T, L74l.

In patients without a primary mutation detected at baseline (N=60) (i.e. RAL/EVG not part of current failing therapy)
there was a 1.63 log10 reduction in viral load at day 8.

After the functional monotherapy phase, subjects had the opportunity to re-optimize their background regimen when
possible. The overall response rate through 24 weeks of therapy, 69% (126/183), was generally sustained through 48
weeks with 116/183 (63%) of patients with HIV-1 RNA <50¢/mL (ITT-E, Snapshot algorithm). Wheg,exclu ing pailents

who stopped therapy for non-efficacy reasons, and those with major protocol deviations (incor
intake of prohibited co-medication), namely, “the Virological Outcome (VO)-population)”, t
rates were 75% (120/161, week 24) and 69% (111/160, week 48). =

The response was lower when the Q148-mutation was present at baseline, and in partic irjl}i}a éﬂ;rwn
secondary mutations, Table 6. The overall susceptibility score (0SS) of the optimised:backgfe nd eg imanu
not associated with Week 24 response, nor with the week 48 response. TPy TC, N
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Table 6 Response by baseline Resistance, VIKING-3. VO Population (HIV-1 RNA <50 ¢/mL, Snapshot algorithm) d 4

Week 24 (N=161) Week 48
(N=160)
Derived IN 058=0 0SS-=1 055=2 0SS>2 Total Total

Mutation Group
No primary IN 2/2 (100%) |[15/20 (75%) 19/21 (90%) | 9/12 (75%) | 45/55 (82%) | 38/55 (69%)
mutationt
Primary mutation | 2/2 (100%) |[20/20 (100%) | 21/27 (78%) |8/10(80%) | 51/59 (86%) | 50/58 (86%)
other than
Q148H/K/R2
Q148 +1 2/2 (100%) |[8/12 (67%) 1017 (59%) |- 20/31 (65%) | 19/31 (61%)
secondary
mutation3
Q148 +>2 1/2 (50%) 2/11 (18%) 1/3 (33%) - 4/16 (25%) 4/16 (25%)
secondary
mutations 3

1 Historical or phenotypic evidence of INI resistance only.

2 N155H, Y143C/H/R, T66A, E92Q

3 G140A/C/S, E138A/K/T, L741

0SS: combined genotypic and phenotypic resistance (Monogram Biosciences Net Assessment)

The median change in CD4+ T cell count from baseline for VIKING-3 based on observed data was 61 cells/mm3 at Week
24 and 110 cells/mm3 at Week 48.

In the double blind, placebo controlled VIKING-4 study (ING116529), 30 HIV-1 infected, ART-experienced adults with
primary genotypic resistance to INIs at Screening, were randomised to receive either dolutegravir 50 mg twice daily
or placebo with the current failing regimen for 7 days followed by an open label phase with all subjects receiving
dolutegravir. The primary endpoint at Day 8 showed that dolutegravir 50 mg twice daily was superior to placebo, with an
adjusted mean treatment difference for the change from Baseline in Plasma HIV-1 RNA of -1.2 log10 copies/mL (95% Cl
-1.5 - -0.8log10 copies/mL, p<0.001). The day 8 responses in this placebo controlled study were fully in line with those
seen in VIKING-3 (not placebo controlled), including by baseline integrase resistance categories.

Pagediatric population

In a Phase I/Il 48 week multicentre, open-label study (P1093/ING112578), the pharmacokinetic parameters, safety,
tolerability and efficacy of Dolutegravir Tablets will be evaluated in combination regimens in HIV-1 infected adolescents.
At 24 weeks, 16 of 23 (70%) adolescents (12 to less than 18 years of age) treated with Dolutegravir Tablets once daily
(35 mg n=4, 50 mg n=19) plus OBR achieved viral load <50 copies/mL. Four subjects had virologic failure none of which
had INI resistance at the time of virologic failure.

The European Medicines Agency has deferred the obligation to submit the results of studies with Dolutegravir Tablets in
paediatric patients aged 4 weeks to below 12 years with HIV infection (see section 4.2 for information on paediatric use).

5.2 Pharmacokinetic properties

Dolutegravir pharmacokinetics are similar between healthy and HIV-infected subjects. The PK variability of dolutegravir
is low to moderate. In Phase | studies in healthy subjects, between-subject CVb% for AUC and C_,, ranged from ~20 to
40% and C from 30 to 65% across studies. The between-subject PK variability of dolutegravir was higher in HIV infected
subjects than healthy subjects. Within-subject variability (CVw%) is lower than between-subject variability.

Absorption
Dolutegravir is rapidly absorbed following oral administration, with median T__, at 2 to 3 hours post dose for tablet

formulation.

Food increased the extent and slowed the rate of absorption of dolutegravir. Bioavailability of doiutegrawr depends on
meal content: low, moderate, and high fat meals increased dolutegravir AUC(0-c) by 33%, 41% o
G DY 46%, 52%, and 67%, prolonged T, to 3, 4, and 5 hours from 2 hours under fasted ¢ i8

These increases may be clinically relevant in the presence of certain integrase class resista
Tablets is recommended to be taken with food by patients infected with HIV with mtegrase
4.2).

. " i % " i o InenTrdirawaumil kog
The absolute bioavailability of dolutegravir has not been established. Teyrc, 21508100
Distribution {g&i@?\,\g_ 7

Dolutegravir is highly bound (>99%) to human plasma proteins based on in vitro data. The apparent vollime c}f,



distribution is 17 L to 20 L in HIV-infected patients, based on a population pharmacokinetic analysis. Binding of 4 5
dolutegravir to plasma proteins is independent of dolutegravir concentration. Total blood and plasma drug-related
radioactivity concentration ratios averaged between 0.441 to 0.535, indicating minimal assaciation of radioactivity with
blood cellular components. The unbound fraction of dolutegravir in plasma is increased at low levels of serum albumin
(<35 g/L) as seen in subjects with moderate hepatic impairment.

Dolutegravir is present in cerebrospinal fluid (CSF). In 13 treatment-naive subjects on a stable dolutegravir plus
abacavir/lamivudine regimen, dolutegravir concentration in CSF averaged 18 ng/mL (comparable to unbound plasma
concentration, and above the 1C50).

Dolutegravir is present in the female and male genital tract. AUC in cervicovaginal fluid, cervical tissue and vaginal tissue
were 6-10% of those in corresponding plasma at steady state. AUC in semen was 7% and 17% in rectal tissue of those
in corresponding plasma at steady state.

Biotransformation

Dolutegravir is primarily metabolized through glucuronidation via UGT1A1 with a minor CYP3A component. Dolutegravir
is the predominant circulating compound in plasma; renal elimination of unchanged active substance is low (< 1% of
the dose). Fifty-three percent of total oral dose is excreted unchanged in the faeces. It is unknown if all or part of this is
due to unabsorbed active substance or biliary excretion of the glucuronidate conjugate, which can be further degraded
to form the parent compound in the gut lumen. Thirty-two percent of the total oral dose is excreted in the urine,
represented by ether glucuronide of dolutegravir (18.9% of total dose), N-dealkylation metabolite (3.6% of total dose),
and a metabolite formed by oxidation at the benzylic carbon (3.0% of total dose).

Drug interactions

In vitro, dolutegravir demonstrated no direct, or weak inhibition (IC50>50 puM) of the enzymes cytochrome P450
(CYP)1A2, CYP2A6, CYP2B6, CYP2C8, CYP2C9, CYP2C19, CYP2D6 CYP3A, uridine diphosphate glucuronosyl
transferase (UGT)1A1 or UGT2B7, or the transporters Pgp, BCRP, BSEP, OATP1B1, OATP1B3, OCT1, MATE2-K, MRP2
or MRP4. In vitro, dolutegravir did not induce CYP1A2, CYP2B6 or CYP3A4. Based on this data, dolutegravir is not
expected to affect the pharmacokinetics of medicinal products that are substrates of major enzymes or transporters
(see section 4.5).

In vitro, dolutegravir was not a substrate of human OATP 1B1, OATP 1B3 or OCT 1.

Elimination
Dolutegravir has a terminal half-life of ~14 hours. The apparent oral clearance (CL/F) is approximately 1L/hr in HIV
infected patients based on a population pharmacokinetic analysis.

Linearity/non-linearity. The linearity of dolutegravir pharmacokinetics is dependent on dose and formulation. Following
oral administration of tablet formulations, in general, dolutegravir exhibited nonlinear pharmacokinetics with less than
dose-proportional increases in plasma exposure from 2 to 100 mg; however increase in dolutegravir exposure appears
dose proportional from 25 mg to 50 mg for the tablet formulation. With 50 mg twice daily, the exposure over 24 hours
was approximately doubled compared to 50 mg once daily.

Pharmacokinetic/pharmacodynamic relationship(s)

In a randomized, dose-ranging trial, HIV-1-infected subjects treated with dolutegravir monotherapy (ING111521)
demonstrated rapid and dose-dependent antiviral activity, with mean decline in HIV-1 RNA of 2.5 log10 at day 11 for 50
mg dose. This antiviral response was maintained for 3 to 4 days after the last dose in the 50 mg group.

Special patient populations

Children

The pharmacokinetics of dolutegravir in 10 antiretroviral treatment-experienced HIV-1 infected adolescents (12 to
<18 years of age) showed that Dolutegravir Tablets 50 mg once daily oral dosage resulted in dolutegravir exposure
comparable to that observed in adults who received Dolutegravir Tablets 50 mg orally once daily.

Elderly
Population pharmacokinetic analysis of dolutegravir using data in HIV-1 infected adults showed that there was no

clinically relevant effect of age on dolutegravir exposure.
Pharmacokinetic data for dolutegravir in subjects >65 years of age are limited.

Renal impairment
Renal clearance of unchanged active substance is a minor pathway of elimination for dolutegravi ; 51
pharmacokinetics of dolutegravir was performed in subjects with severe renal impairment (€Lef<30
matched healthy controls. The exposure to dolutegravir was decreased by approximately 40%4n
renal impairment. The mechanism for the decrease is unknown. No dosage adjustment isfé_“
patients with renal impairment. Dolutegravir Tablets has not been studied in patients of«dialysis.

3, . T Py TC. A JoenTrdikawiinmud ko .' .
Hepatic impairment NZ\ 2160810 2,
Dolutegravir is primarily metabolized and eliminated by the liver. A single dose of 50 mg of dolute\gtg_'iuma S adiniste
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to 8 subjects with moderate hepatic impairment (Child-Pugh class B) and to 8 matched healthy adult-gantr




the total dolutegravir concentration in plasma was similar, a 1.5- to 2-fold increase in unbound exposure to dolutegravir‘dr 6
was observed in subjects with moderate hepatic impairment compared to healthy controls. No dosage adjustment is
considered necessary for patients with mild to moderate hepatic impairment. The effect of severe hepatic impairment on

the pharmacokinetics of Dolutegravir Tablets has not been studied.

Polymorphisms i etabolising e es

There is no evidence that common polymorphisms in drug metabolising enzymes alter dolutegravir pharmacokinetics
to a clinically meaningful extent. In a meta-analysis using pharmacogenomics samples collected in clinical studies
in healthy subjects, subjects with UGT1A1 (n=7) genotypes conferring poor dolutegravir metabolism had a 32%
lower clearance of dolutegravir and 46% higher AUC compared with subjects with genotypes associated with normal
metabolism via UGT1A1 (n=41).

Gender
Population PK analyses using pooled pharmacokinetic data from Phase Ilb and Phase Il adult trials revealed no
clinically relevant effect of gender on the exposure of dolutegravir.

Race

Population PK analyses using pooled pharmacokinetic data from Phase IIb and Phase |1l adult trials revealed no clinically
relevant effect of race on the exposure of dolutegravir. The pharmacokinetics of dolutegravir following single dose oral
administration to Japanese subjects appear similar to observed parameters in Western (US) subjects.

Co-infection with Hepatitis B or C
Population pharmacokinetic analysis indicated that hepatitis C virus co-infection had no clinically relevant effect on the
exposure to dolutegravir. There are limited data on subjects with hepatitis B co-infection.

6. Pharmaceutical particulars
6.1 List of excipients

Tablet Core:
Mannitol, Microcrystalline Cellulose, Povidone, Sodium Starch Glycolate, Sodium Stearyl Fumarate.

Film-coating:
Poly Vinyl Alcohol, Macrogol 3350, Titanium dioxide, Talc, Iron oxide red.

6.2 Incompatibilities
Not applicable.

6.3 Shelf life
24 months.

6.4 Special precautions for storage
Do not store above 30°C. Store in the original package.

6.5 Nature and contents of container
HDPE container containing 30 tablets.

6.6 Instructions for use and handling
No special requirements.

7. MARKETING AUTHORISATION HOLDER
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Aurobindo Pharma Limited,
India.

8. DATE OF PREPARATION OF THE TEXT: 25.05.2015
This product is not authorized for supply to the Private Market
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